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AMH = Artificial mains network (LISH)
AE = Assoclated equipment -
EUT = Equipment under test
ISH = Impedance stabilization network System Simulator
3.6.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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SPORTON LAB.

3.7 Antenna Requirements

3.7.1Standard Applicable
The use of a permanently attached antenna or of an antenna that uses a unique coupling to the

intentional radiator shall be considered sufficient to comply with the rule.

3.7.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01J

4 List of Measuring Equipment

Instrument | Brand Name Model No. Serial No. |Characteristics Cal::l;ar::;lon Test Date Due Date Remark
AC Power . Conduction
Source ChainTek | APC-1000W N/A N/A N/A May 17, 2023 N/A (CO05.HY)
EMI Test Rohde & Conduction
Receiver Sohwars ESR3 102388 | 9kHz~3.6GHz | Dec. 01,2022 | May 17,2023 | Nov. 30, 2023 | o5 1y
Hygrometer Testo 608-H1 34913912 N/A Nov. 17, 2022 | May 17, 2023 | Nov. 16, 2023 %’gggcﬂ%
Rohde & Conduction
LISN Sohwars ENV216 100081 9kHz~30MHz | Nov. 17, 2022 | May 17,2023 | Nov. 16,2023 | =027 1vy
Rohde & Conduction
Software Schwarz EMC32 N/A N/A N/A May 17, 2023 N/A (CO05-HY)
- SCHWARZBE | VTSD 9561-F Conduction
Pulse Limiter CK N 00691 N/A Aug. 01, 2022 | May 17, 2023 | Jul. 31, 2023 (CO05-HY)
LISN Cable MVE RG-400 260260 N/A Dec. 29, 2022 | May 17, 2023 | Dec. 28, 2023 %’gggcﬂ%
Feb. 28, 2023~ Conducted
Hygrometer TECPEL DTM-303A | TP201996 N/A Nov. 17,2022 |" J10 700 % 1o | Nov. 16,2023 | o)
16100054SNO Feb. 28, 2023~ Conducted
Power Sensor DARE RPR3006W 12 (NO:113) 10MHz~6GHz | Dec. 13, 2022 Jun. 09, 2023 Dec. 12, 2023 (THO5-HY)
Signal Rohde & 10Hz - Feb. 28, 2023~ Conducted
Analyzer Schwarz FSV40 101905 | 4oGHZ(amp) | AY9- 0320221 ;1 "0 2023 | AUG- 02,2023 | o5 vy
Rohde & _ Apr. 11, 2023~ Radiation
Loop Antenna | ¢ > > HFH2-Z2 100488 | 9 kHz~30 MHz | Sep. 20, 2022 | "X 53 3005 | Sep- 19,2023 | (13ci00 vy
Bilog Antenna TESEQ & CBL6111D & Apr. 11, 2023~ Radiation
with 6dB pad | WOKEN | 00802N1D-06 | 83304 & 002 N/A Oct. 04,2022 | 'p\5r 99 2023 | O 03.2023 | (3cH20-HY)
o Apr. 11, 2023~ Radiation
Amplifier SONOMA 310N 421581 N/A Jul. 16,2022 |00 50 %00y | Jul. 15,2023 | (200 vy
Double Ridged iati
. LE2CO5A18E _ Apr. 11, 2023~ Radiation
lendt: ::;rn RFSPIN DRH18-E N 1GHz~18GHz | Jul. 06,2022 | "X 6 553" | Jul. 05,2023 | (acion s
SHF-EHF Horn| SCHWARZBE Apr. 11, 2023~ Radiation
Antenna oK BBHA9170 00991 18GHz-40GHz | May 14,2022 | "X 50 )00 | May 13,2023 | (2cio0 vy
” Apr. 11, 2023~ Radiation
Amplifier EMEC EMO1G18GA | 060877 N/A Sep. 20,2022 | "0 )5 “5055 | Sep. 28,2023 | (2 c s vy
. Apr. 11, 2023~ Radiation
Preamplifier EMEC EM18G40G 060872 18-40GHz | Sep. 28,2022 | ' 53 )03 | SeP- 27,2023 | (13Ciio0 vy
Signal . Apr. 11, 2023~ Radiation
Analyzer Keysight N9010B | MY60241058 N/A Jul. 07,2022 |80 0“5 | Jul- 06,2023 | (257000
Apr. 11, 2023~ Radiation
Hygrometer TECPEL DTM-303B | TP140325 N/A Nov. 07,2022 | "0 50 005 | Nov. 06,2023 | 123700y
Control Turn Apr. 11, 2023~ Radiation
Controller EMEC EM1000 N/A~ " liable & Ant Mast N/A Apr. 29, 2023 N/A (03CH22-HY)
Antenna Mast | ChainTek | MBS-520-1 N/A 1m~4m N/A Apr. 11, 2023~ N/A Radiation
e © Apr. 29, 2023 (03CH22-HY)
. _ Apr. 11, 2023~ Radiation
Turn Table ChainTek T-200-S-1 N/A 0~360 Degree N/A Apr. 29, 2023 N/A (03CH22-HY)
E3 -
. RK-002347 Apr. 11, 2023~ Radiation
Software Audix 6.09812;12_2019 N/A N/A Apr. 29, 2023 N/A (03CH22-HY)
HUBER + | SUCOFLEX N Apr. 11, 2023~ Radiation
RF Cable SUHNER 102 803951/2 | 9kHz=30MHz | Mar. 07,2023 | "0 g 5os | Mar. 06, 2024 | ooCion vy
804390/2,804 o
HUBER + | SUCOFLEX ' Apr. 11, 2023~ Radiation
RF Cable SUHNER 102 611/2,8204615/ N/A Oct. 25,2022 |00 553 %o | Oot. 24,2023 | oo iy
. .. WLK4-1000-15 1.53GHz Low Apr. 11, 2023~ Radiation
Filter Wainwright | 30 go00-40ss |  SN2° Pass Filter | M3Y 242022 | o 59 2023 | MY 23,2023 | (g30H20-1y)
WHKX6-7268- . i
. . 9GHz High Apr. 11, 2023~ Radiation
Filter Wainwright 9200-%6500-40 SN4 Pass Filter May 24, 2022 Apr. 29, 2023 May 23, 2023 (03CH22-HY)
WRCQV14-54 L
Notch Filter | Wainwright |25-5825-6525-|  SN1 N/A Jan. 07, 2023 |AP" 11,2023~ 1. 05 2004 | Radiation
Apr. 29, 2023 (03CH22-HY)
6925-60SS
WRCQV14-60 L
Notch Filter | Wainwright |25-6425-7125-|  SN1 N/A Jan. 06, 2023 | AP"- 11,2023~ ;. g5 2024 | Radiation
Apr. 29, 2023 (03CH22-HY)
7525-60SS
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5 Measurement Uncertainty

Uncertainty of Conducted Emission Measurement (150 kHz ~ 30 MHz)

Measuring Uncertainty for a Level of Confidence 3.5dB
of 95% (U = 2Uc(y)) )
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 592 dB
of 95% (U = 2Uc(y)) ’

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 6000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.42 dB

Uncertainty of Radiated Emission Measurement (6000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.40 dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence
° = 5.38 dB
of 95% (U = 2Uc(y))
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Appendix A. Test Result of Conducted Test Items

Report Number : FR2D0206-01J

Test Engineer:

River Tsai/Derek Hsu

Temperature:

21~25

°C

Test Date:

2023/02/28~2023/06/09

Relative Humidity:

51~54

%
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR2D0206-01J

U-NII-5 MIMO

99% 26 dB Emission
Data Freq. Bandwidth Bandwidth Bandwidth Pass
Mod. | Rate N1 CH: | (mHz) (MHz) (MHz) Limit Fail

(MHz)

Ant 3 Ant 4 Ant 3 Ant 4

11a |6Mbps| 2 [ 001 5955 17.28 17.13 21.78 21.96 320.00 Pass
11a |6Mbps| 2 [ 049 6195 17.18 16.98 21.84 21.84 320.00 Pass
11a |6Mbps| 2 | 093 | 6415 17.18 17.23 23.40 21.78 320.00 Pass

A2 of Al5



Report Number : FR2D0206-01J

TEST RESULTS DATA
EIRP Power Table
U-NII-5 MIMO
Conducted EIRP
DG EIRP
Data Freq. Power . Power ... | Pass
B
Mod. Rate NTH CH. (MH2) (dBm) (dBi) (dBm) Power Limit /Fail
(dBm)
Ant3 | Ant4 | SUM | Ant3 | Ant4 SUM
11a |6Mbps| 2 | 001 5955 | 18.00 | 18.30 | 21.16 -3.90 17.26 30.00 Pass
11a [6Mbps| 2 | 049 | 6195 [16.50 [17.10 | 19.82 -3.90 15.92 30.00 Pass
11a [6Mbps| 2 | 093 | 6415 (17.80 [17.50 | 20.66 -3.90 16.76 30.00 Pass

A3 of A1S



Report Number : FR2D0206-01J
TEST RESULTS DATA
EIRP Power Spectral Density
U-NII-5 MIMO
Conducted EIRP
Dat F Fzggr Power Density DG Power EIEP Pc_)twer p

Mod. R:t: NT{ CH. (Mraqz') (@B) with Duty Factor (dBi) Density I‘j’;fl'ty /Fa:if

(dBm/MHz) (dBm/MHz) (dBm/MH2)

Ant3 | Ant4 [ Ant3 [ Ant4 | SUM | Ant3 | Ant4 SUM

11a |6Mbps| 2 [ 001 [ 5955 | 0.29 | 0.29 9.09 -1.61 7.48 17.00 Pass
11a |6Mbps| 2 | 049 [ 6195 | 0.29 | 0.29 8.00 -1.61 6.39 17.00 Pass
11a |6Mbps| 2 | 093 [ 6415 | 0.29 | 029 8.62 -1.61 7.02 17.00 Pass
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR2D0206-01J

U-NII-7 MIMO

99% 26 dB Emission
Data Freq. Bandwidth Bandwidth Bandwidth Pass
Mod. Rate NTY{ CH. (MHz) (MHz) (MHz) Limit [Fail

(MHz)

Ant 3 Ant 4 Ant 3 Ant 4

11a |[6Mbps| 2 [ 117 | 6535 17.23 17.08 21.90 21.84 320.00 Pass
11a |[6Mbps| 2 | 149 [ 6695 17.23 17.08 21.72 22.62 320.00 Pass
11a |6Mbps| 2 [ 181 | 6855 17.13 17.03 21.84 21.96 320.00 Pass

AS of A15



Report Number : FR2D0206-01J

TEST RESULTS DATA
EIRP Power Table
U-NII-7 MIMO
Conducted EIRP
DG EIRP
Data Freq. Power . Power ... | Pass
B
Mod. Rate NTH CH. (MH2) (dBm) (dBi) (dBm) Power Limit /Fail
(dBm)
Ant3 | Ant4 | SUM | Ant3 | Ant4 SUM
11a |[6Mbps| 2 | 117 | 6535 (17.37 [ 16.87 | 20.14 -4.70 15.44 30.00 Pass
11a [6Mbps| 2 | 149 | 6695 (17.17 [17.17 | 20.18 -4.70 15.48 30.00 Pass
11a |6Mbps| 2 | 181 6855 [ 16.17 | 16.77 | 19.49 -4.70 14.79 30.00 Pass
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TEST RESULTS DATA

EIRP Power Spectral Density

Report Number

: FR2D0206-01J

U-NII-7 MIMO

Conducted EIRP

Dat F Fzggr Power Density DG Power EIEP Pc_)twer p

Mod. R:t: NT{ CH. (Mraqz') (@B) with Duty Factor (dBi) Density I‘j’;fl'ty /Fa:if

(dBm/MHz) (dBm/MHz) (dBm/MH2)

Ant3 | Ant4 [ Ant3 [ Ant4 | SUM | Ant3 | Ant4 SUM

11a [6Mbps| 2| 117 | 6535 | 029 | 0.29 8.44 -2.27 6.17 17.00 Pass
11a |6Mbps| 2| 149 | 6695 | 0.29 | 0.29 8.26 227 5.99 17.00 Pass
11a [6Mbps| 2| 181 [ 6855 | 0.29 | 0.29 7.47 -2.27 5.20 17.00 Pass

AT of Al5



Report Number : FR2D0206-01J

TEST RESULTS DATA
EIRP Power Table
U-NII-5 MIMO
Conducted DG EIRP EIRP

Data Freq. RU Power . Power e Pass

Mod. | o N CH. (MH‘l) oL (dBm) (dBi) (dBm) Power Limit | 2>
(dBm)
Ant3 | Ant4 | SUM | Ant3 [ Ant4 SUM

HE20 [MCso| 2 [ 001 | 5955 | Ful |17.40 | 18.00 | 20.72 -3.90 16.82 30.00 Pass
HE20 [ MCSO| 2| 001 | 5955 | 26/0 | 8.00 | 8.30 [11.16 -3.90 7.26 30.00 Pass
HE20 [MCso| 2 [ 001 | 5955 | 52/37 | 10.80 | 11.30 | 14.07 -3.90 10.17 30.00 Pass
HE20 [ MCSO| 2 | 001 | 5955 | 106/53| 14.00 | 14.60 | 17.32 -3.90 13.42 30.00 Pass
HE20 [MCSo| 2 049 | 6195 | Ful |15.30 | 16.00 | 18.67 -3.90 14.77 30.00 Pass
HE20 [MCSO| 2| 049 | 6195 | 26/4 | 7.60 | 7.50 |10.56 -3.90 6.66 30.00 Pass
HE20 [MCSO| 2 [ 049 | 6195 | 52/38 | 8.90 | 9.10 |12.01 -3.90 8.11 30.00 Pass
HE20 [ MCSO| 2 | 049 | 6195 | 106/53| 12.30 | 12.50 | 15.41 -3.90 11.51 30.00 Pass
HE20 [MCSso| 2 093 | 6415 | Ful |17.90 | 17.60 | 20.76 -3.90 16.86 30.00 Pass
HE20 [MCSO| 2| 093 | 6415 | 26/8 | 8.20 | 7.70 [10.97 -3.90 7.07 30.00 Pass
HE20 [MCSO| 2 [ 093 | 6415 | 52/40 | 11.20 | 10.80 | 14.01 -3.90 10.11 30.00 Pass
HE20 [ MCSO| 2 | 093 | 6415 | 106/54 | 14.20 [ 14.10 [ 17.16 -3.90 13.26 30.00 Pass
HE40 [MCSo| 2 [ 003 | 5965 | Ful |19.20 | 19.50 | 22.36 -3.90 18.46 30.00 Pass
HE40 [ MCSO| 2| 051 | 6205 | Full [17.30 [17.70 |20.51 -3.90 16.61 30.00 Pass
HE40 [MCSO| 2 [ 091 | 6405 | Ful |18.60 | 18.30 | 21.46 -3.90 17.56 30.00 Pass
HE80 [ MCSO| 2| 007 | 5985 | Full |19.40 | 19.60 |22.51 -3.90 18.61 30.00 Pass
HE80 [MCSO| 2 055 | 6225 | Ful |18.10 | 18.30 | 21.21 -3.90 17.31 30.00 Pass
HE80 [ MCSO| 2| 087 | 6385 | Full [18.90 |(18.80 |21.86 -3.90 17.96 30.00 Pass
HE160/ MCSO0| 2| 015 | 6025 | Full |18.90 [ 19.20 [22.06 -3.90 18.16 30.00 Pass
HE160[{ MCSO| 2 | 047 | 6185 | Full |[18.50 | 18.70 |21.61 -3.90 17.71 30.00 Pass
HE160/ MCSO| 2| 079 | 6345 Ful [18.70 [ 18.50 | 21.61 -3.90 17.71 30.00 Pass
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Report Number : FR2D0206-01J

TEST RESULTS DATA
EIRP Power Table
U-NII-7 MIMO
Conducted DG EIRP EIRP

Data Freq. RU Power . Power — Pass

ML || oy MU S (MH(;) Config. (dBm) (7)) (dBm) Power Limit | .
(dBm)
Ant3 [ Ant4 | SUM | Ant3 [ Ant4 SUM

HE20 | MCS0| 2| 117 | 6535 Full [17.27 | 16.67 | 19.99 -4.70 15.29 30.00 Pass
HE20 [MCSO0| 2| 117 | 6535 | 26/0 | 7.67 | 7.47 [10.58 -4.70 5.88 30.00 Pass
HE20 [ MCSO| 2| 117 | 6535 | 52/37 [ 10.37 | 9.97 | 13.18 -4.70 8.48 30.00 Pass
HE20 [ MCSO| 2 | 117 | 6535 | 106/53]13.67 | 13.07 | 16.39 -4.70 11.69 30.00 Pass
HE20 | MCS0| 2 | 149 | 6695 Full |16.27 | 16.47 | 19.38 -4.70 14.68 30.00 Pass
HE20 [MCSO| 2| 149 | 6695 | 26/4 | 7.47 | 7.57 [10.53 -4.70 5.83 30.00 Pass
HE20 [ MCSO| 2| 149 | 6695 | 52/38 | 9.47 | 9.67 |12.58 -4.70 7.88 30.00 Pass
HE20 [ MCSO| 2 | 149 | 6695 | 106/53]|12.57 | 12.87 | 15.73 -4.70 11.03 30.00 Pass
HE20 | MCS0| 2 | 181 6855 Full | 16.17 [ 16.87 | 19.54 -4.70 14.84 30.00 Pass
HE20 [MCSO| 2| 181 | 6855 | 26/8 | 6.97 | 7.77 [10.40 -4.70 5.70 30.00 Pass
HE20 | MCS0| 2| 181 6855 | 52/40 | 9.97 |10.27 | 13.13 -4.70 8.43 30.00 Pass
HE20 [ MCSO| 2 | 181 | 6855 | 106/54|12.67 | 13.37 | 16.04 -4.70 11.34 30.00 Pass
HE40 | MCS0| 2 | 123 | 6565 Full |18.87 [17.97 | 21.45 -4.70 16.75 30.00 Pass
HE40 [MCSO| 2| 147 | 6685 | Full |17.87 [ 17.57 |20.73 -4.70 16.03 30.00 Pass
HE40 | MCS0| 2| 179 | 6845 Full [17.57 [17.87 |20.73 -4.70 16.03 30.00 Pass
HE80 [MCSO| 2| 135 | 6625 | Full |18.57 | 18.37 | 21.48 -4.70 16.78 30.00 Pass
HE80 | MCS0| 2 | 151 6705 Full |18.47 |18.67 | 21.58 -4.70 16.88 30.00 Pass
HE80 [ MCSO| 2| 167 | 6785 | Full |19.47 | 19.67 | 22.58 -4.70 17.88 30.00 Pass
HE160| MCS0| 2 | 143 | 6665 Full | 18.07 | 18.07 | 21.08 -4.70 16.38 30.00 Pass

A9 of A15



TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR2D0206-01J

U-NII-5 MIMO

99% 26 dB Emission
Data Freq. | R Bandwidth Bandwidth Bandwidth Pass
R | g [T G (Mqu) Conlég. (MHz) (MHz) Limit IFail

(MHz)

Ant 3 Ant 4 Ant 3 Ant 4

EHT20| MCSO| 2 [ 001 5955 Full 19.23 19.28 23.28 24.84 320.00 Pass
EHT20| MCSO| 2 | 049 | 6195 Full 19.13 19.13 22.02 21.84 320.00 Pass
EHT20| MCSO| 2 | 093 | 6415 Full 19.23 19.23 24.06 22.92 320.00 Pass
EHT40| MCSO| 2 | 003 | 5965 Full 38.36 38.26 50.16 42.84 320.00 Pass
EHT40| MCSO| 2 [ 051 6205 Full 38.06 38.06 40.68 39.96 320.00 Pass
EHT40| MCSO| 2 [ 091 6405 Full 38.06 38.06 40.44 43.44 320.00 Pass
EHT80| MCSO| 2 | 007 | 5985 Full 77.44 77.44 105.60 116.64 320.00 Pass
EHT80| MCSO| 2 | 055 | 6225 Full 77.44 77.32 82.32 85.68 320.00 Pass
EHT80| MCSO| 2 | 087 | 6385 Full 77.32 77.44 92.64 86.16 320.00 Pass
EHT16q MCSO| 2 | 015 | 6025 Full 157.76 158.00 279.36 301.44 320.00 Pass
EHT16q MCSO| 2 | 047 | 6185 Full 157.28 157.52 267.84 272.16 320.00 Pass
EHT16q MCSO| 2 | 079 | 6345 Full 157.52 158.00 265.44 277.92 320.00 Pass

AlOof Al5S



Report Number : FR2D0206-01J

TEST RESULTS DATA
EIRP Power Table
U-NII-5 MIMO
Conducted DG EIRP EIRP

Data Freq. R Power . Power .. Pass

WEEL | s [N G (MHC;) Conlég. (dBm) (E20) (dBm) Power Limit |z
(dBm)
Ant3 | Ant4 | SUM [ Ant3 | Ant4 SUM

EHT20{ MCSO| 2 [ 001 | 5955 Full 17.70 [ 18.10 [ 20.91 -3.90 17.01 30.00 Pass
EHT20{ MCSO| 2 | 001 | 5955 26/0 8.10 | 8.30 [11.21 -3.90 7.31 30.00 Pass
EHT20{ MCSO| 2 | 001 | 5955 52/37 11.00 [ 11.30 [ 14.16 -3.90 10.26 30.00 Pass
EHT20{ MCSO| 2 [ 001 | 5955 106/53 14.10 [ 14.60 [ 17.37 -3.90 13.47 30.00 Pass
EHT20{ MCSO| 2 | 001 | 5955 | 52T+26T/70 [ 12.60 | 13.10 | 15.87 -3.90 11.97 30.00 Pass
EHT20{ MCSO| 2 | 001 | 5955 | 106T+26T/82 [ 14.90 | 15.50 | 18.22 -3.90 14.32 30.00 Pass
EHT20{ MCSO| 2 | 049 | 6195 Full 15.60 [ 16.30 [ 18.97 -3.90 15.07 30.00 Pass
EHT20{ MCSO| 2 | 049 | 6195 26/4 7.60 | 7.60 |10.61 -3.90 6.71 30.00 Pass
EHT20[ MCSO| 2 | 049 | 6195 52/38 8.90 | 9.20 [12.06 -3.90 8.16 30.00 Pass
EHT20{ MCSO| 2 | 049 | 6195 106/53 12.30 [12.60 [ 15.46 -3.90 11.56 30.00 Pass
EHT20{ MCSO| 2 | 049 | 6195 | 52T+26T/71 [ 10.60 | 11.30 | 13.97 -3.90 10.07 30.00 Pass
EHT20{ MCSO| 2 | 049 | 6195 | 106T+26T/83 [ 13.00 | 13.60 [ 16.32 -3.90 12.42 30.00 Pass
EHT20{ MCSO| 2 | 093 | 6415 Full 18.00 [ 17.60 [ 20.81 -3.90 16.91 30.00 Pass
EHT20{ MCSO| 2 | 093 | 6415 26/8 8.30 [ 7.70 [11.02 -3.90 7.12 30.00 Pass
EHT20{ MCSO| 2 | 093 | 6415 52/40 11.30 [10.70 [ 14.02 -3.90 10.12 30.00 Pass
EHT20{ MCSO| 2 | 093 | 6415 106/54 14.40 [ 14.00 [17.21 -3.90 13.31 30.00 Pass
EHT20| MCSO| 2 | 093 | 6415 | 52T+26T/72 [ 12.90 | 12.80 | 15.86 -3.90 11.96 30.00 Pass
EHT20{ MCSO| 2 | 093 | 6415 | 106T+26T/83 | 15.40 | 15.30 | 18.36 -3.90 14.46 30.00 Pass
EHT40[ MCSO| 2 | 003 | 5965 Full 19.40 [19.70 [ 22.56 -3.90 18.66 30.00 Pass
EHT40[ MCSO| 2 | 051 | 6205 Full 17.30 [ 17.80 [ 20.57 -3.90 16.67 30.00 Pass
EHT40[ MCSO| 2 | 091 | 6405 Full 18.70 [ 18.60 [ 21.66 -3.90 17.76 30.00 Pass
EHT80[ MCSO| 2 | 007 | 5985 Full 19.50 [ 19.90 [ 22.71 -3.90 18.81 30.00 Pass
EHT80[ MCSO| 2 | 007 | 5985 | Punture20/8 | 18.00 | 18.40 | 21.21 -3.90 17.31 30.00 Pass
EHT80[ MCSO| 2 | 055 | 6225 Full 18.10 [ 18.50 [ 21.31 -3.90 17.41 30.00 Pass
EHT80[ MCSO| 2| 055 | 6225 | Punture20/4 | 16.40 [ 16.90 [ 19.67 -3.90 15.77 30.00 Pass
EHT80[ MCSO| 2| 055 | 6225 | Punture20/2 | 16.50 [ 17.00 [ 19.77 -3.90 15.87 30.00 Pass
EHT80[ MCSO| 2 | 087 | 6385 Full 19.30 [ 19.00 [ 22.16 -3.90 18.26 30.00 Pass
EHT80[ MCSO| 2 | 087 | 6385 | Punture20/1 | 17.20 [ 16.90 | 20.06 -3.90 16.16 30.00 Pass
EHT16d MCSO| 2 | 015 | 6025 Full 19.20 [19.50 [ 22.36 -3.90 18.46 30.00 Pass
EHT160 MCSO| 2 | 015 | 6025 |Punture 40/192 17.90 | 18.00 | 20.96 -3.90 17.06 30.00 Pass
EHT160 MCSO| 2 | 015 | 6025 |Punture 20/128] 18.50 | 18.80 | 21.66 -3.90 17.76 30.00 Pass
EHT160 MCSO| 2 | 047 | 6185 Full 18.70 [ 18.90 [ 21.81 -3.90 17.91 30.00 Pass
EHT160 MCSO| 2 | 047 | 6185 | Punture 40/48] 17.40 | 17.60 | 20.51 -3.90 16.61 30.00 Pass
EHT160 MCSO| 2 | 047 | 6185 | Punture 20/16] 18.30 | 18.20 | 21.26 -3.90 17.36 30.00 Pass
EHT16q MCSO| 2 | 079 | 6345 Full 18.70 [ 18.60 [ 21.66 -3.90 17.76 30.00 Pass
EHT160 MCSO| 2 | 079 | 6345 | Punture 40/3 | 17.60 | 17.30 | 20.46 -3.90 16.56 30.00 Pass
EHT160 MCSO| 2 | 079 | 6345 | Punture 20/1 | 18.30 | 18.00 | 21.16 -3.90 17.26 30.00 Pass
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TEST RESULTS DATA
EIRP Power Spectral Density

Report Number : FR2D0206-01J

U-NII-5 MIMO
Conducted EIRP

Data Freq. RU leégr P_ower Density DGT Powc_er EIRDZnPsci;\;lver Pass

Mod. Rate NTY CH. (MHz) e (dB) with Duty Factor (dBi) Density Limit IFail
(dBm/MHz) (dBm/MHz) (dBm/MHz)
Ant3 | Ant4 [ Ant3 | Ant4 [ SUM | Ant3 [ Ant4 SUM

EHT20| MCSO| 2 | 001 [ 5955 Full 0.70 | 0.70 8.21 -1.61 6.60 17.00 Pass
EHT20| MCSO| 2 | 001 | 5955 26/0 0.51 | 0.48 8.10 -1.61 6.49 17.00 Pass
EHT20| MCSO| 2 | 001 [ 5955 52/37 0.53 | 0.53 8.00 -1.61 6.39 17.00 Pass
EHT20| MCSO| 2 | 001 | 5955 106/53 0.56 | 0.56 7.97 -1.61 6.37 17.00 Pass
EHT20| MCSO| 2 | 001 | 5955 | 52T+26T/70 | 0.24 | 0.24 7.99 -1.61 6.38 17.00 Pass
EHT20| MCSO| 2 | 001 | 5955 | 106T+26T/82  0.40 | 0.40 7.98 -1.61 6.37 17.00 Pass
EHT20| MCSO| 2 | 049 [ 6195 Full 0.70 | 0.70 6.45 -1.61 4.85 17.00 Pass
EHT20| MCSO| 2 | 049 | 6195 26/4 0.51 | 0.48 6.42 -1.61 4.81 17.00 Pass
EHT20| MCSO| 2 | 049 [ 6195 52/38 0.53 | 0.53 6.34 -1.61 4.73 17.00 Pass
EHT20| MCSO| 2 | 049 | 6195 106/53 0.56 | 0.56 6.23 -1.61 4.62 17.00 Pass
EHT20| MCSO| 2 | 049 | 6195 | 52T+26T/71 | 0.24 | 0.24 6.32 -1.61 4.71 17.00 Pass
EHT20| MCSO| 2 | 049 | 6195 | 106T+26T/83 [ 0.40 | 0.40 6.20 -1.61 4.60 17.00 Pass
EHT20| MCSO| 2 | 093 | 6415 Full 0.70 | 0.70 8.41 -1.61 6.81 17.00 Pass
EHT20| MCSO| 2 | 093 | 6415 26/8 0.51 | 0.48 8.20 -1.61 6.60 17.00 Pass
EHT20| MCSO| 2 | 093 | 6415 52/40 0.53 | 0.53 8.26 -1.61 6.65 17.00 Pass
EHT20| MCSO| 2 | 093 | 6415 106/54 0.56 | 0.56 8.19 -1.61 6.58 17.00 Pass
EHT20| MCSO| 2 | 093 | 6415 | 52T+26T/72 | 0.24 | 0.24 8.13 -1.61 6.52 17.00 Pass
EHT20| MCSO| 2 | 093 | 6415 | 106T+26T/83 [ 0.40 | 0.40 8.33 -1.61 6.72 17.00 Pass
EHT40| MCSO| 2 | 003 | 5965 Full 0.37 | 037 7.20 -1.61 5.59 17.00 Pass
EHT40| MCSO| 2 | 051 | 6205 Full 0.37 | 037 5.30 -1.61 3.70 17.00 Pass
EHT40| MCSO| 2 | 091 | 6405 Full 0.37 | 037 6.40 -1.61 4.79 17.00 Pass
EHT80| MCSO| 2 | 007 | 5985 Full 0.61 | 0.61 4.44 -1.61 2.83 17.00 Pass
EHT80| MCSO| 2 | 007 | 5985 | Punture20/8 [ 0.32 | 0.32 4.37 -1.61 2.76 17.00 Pass
EHT80| MCSO| 2 | 055 | 6225 Full 0.61 | 0.61 3.14 -1.61 1.54 17.00 Pass
EHT80| MCSO| 2 | 055 | 6225 | Punture20/4 [ 0.32 | 0.32 3.00 -1.61 1.39 17.00 Pass
EHT80| MCSO| 2 | 055 | 6225 | Punture20/2 [ 0.32 | 0.32 3.06 -1.61 1.45 17.00 Pass
EHT80| MCSO| 2 | 087 | 6385 Full 0.61 | 061 3.92 -1.61 2.31 17.00 Pass
EHT80| MCSO| 2 | 087 | 6385 | Punture20/1 [ 0.32 | 0.32 3.86 -1.61 2.26 17.00 Pass
EHT16( MCS0| 2 | 015 | 6025 Full 0.63 | 0.63 1.29 -1.61 -0.32 17.00 Pass
EHT16q MCSO| 2 | 015 | 6025 |Punture 40/192] 0.50 | 0.50 1.15 -1.61 -0.46 17.00 Pass
EHT16q MCSO| 2 | 015 | 6025 |Punture 20/128 0.56 | 0.56 1.24 -1.61 -0.37 17.00 Pass
EHT16( MCS0| 2 | 047 | 6185 Full 0.63 | 0.63 0.92 -1.61 -0.69 17.00 Pass
EHT16q MCSO| 2 | 047 | 6185 | Punture 40/48| 0.50 | 0.50 0.83 -1.61 -0.78 17.00 Pass
EHT16q MCSO| 2 | 047 | 6185 | Punture 20/16| 0.56 | 0.56 0.88 -1.61 -0.73 17.00 Pass
EHT160 MCS0| 2 | 079 | 6345 Full 0.63 | 0.63 0.89 -1.61 -0.71 17.00 Pass
EHT16Q MCSO0| 2 | 079 | 6345 | Punture 40/3 | 0.50 [ 0.50 0.81 -1.61 -0.80 17.00 Pass
EHT16q MCSO| 2 | 079 | 6345 | Punture 20/1 | 0.56 | 0.56 0.70 -1.61 -0.90 17.00 Pass
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR2D0206-01J

U-NII-7 MIMO
99% 26 dB Emission
Data Freq. | R Bandwidth Bandwidth Bandwidth Pass
R | g [T G (Mqu) Conlég. (MHz) (MHz) Limit IFail
(MHz)
Ant 3 Ant 4 Ant 3 Ant 4

EHT20| MCSO| 2 | 117 | 6535 Full 19.23 19.23 23.28 22.50 320.00 Pass
EHT20| MCSO| 2 | 149 | 6695 Full 19.18 19.18 22.08 21.78 320.00 Pass
EHT20| MCSO| 2 [ 181 6855 Full 19.23 19.18 22.08 22.56 320.00 Pass
EHT40| MCSO| 2 | 123 | 6565 Full 38.16 38.06 42.48 41.76 320.00 Pass
EHT40| MCSO| 2 | 147 | 6685 Full 38.06 38.06 40.32 40.20 320.00 Pass
EHT40| MCSO| 2 | 179 | 6845 Full 38.06 38.06 40.32 41.16 320.00 Pass
EHT80| MCSO| 2 | 135 | 6625 Full 77.44 77.32 86.16 89.76 320.00 Pass
EHT80| MCSO| 2 [ 151 6705 Full 77.56 77.44 86.16 103.20 320.00 Pass
EHT80| MCSO| 2 | 167 | 6785 Full 77.56 77.80 129.36 143.76 320.00 Pass
EHT16q MCSO| 2 | 143 | 6665 Full 157.52 157.52 206.88 271.68 320.00 Pass
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Report Number : FR2D0206-01J

TEST RESULTS DATA
EIRP Power Table
U-NII-7 MIMO
Conducted DG EIRP EIRP

Data Freq. R Power . Power .. Pass

WEEL | s [N G (MHC;) Conlég. (dBm) (E20) (dBm) Power Limit |z
(dBm)
Ant3 | Ant4 | SUM [ Ant3 | Ant4 SUM

EHT20{ MCSO| 2 [ 117 | 6535 Full 17.37 [ 16.57 [ 20.00 -4.70 15.30 30.00 Pass
EHT20{ MCSO| 2| 117 | 6535 26/0 7.67 | 7.57 10.63 -4.70 5.93 30.00 Pass
EHT20{ MCSO| 2| 117 | 6535 52/37 10.47 [ 10.07 [ 13.28 -4.70 8.58 30.00 Pass
EHT20[ MCSO| 2| 117 | 6535 106/53 13.67 [13.17 [ 16.44 -4.70 11.74 30.00 Pass
EHT20{ MCSO| 2 | 117 | 6535 | 52T+26T/70 | 12.47 [ 12.27 | 15.38 -4.70 10.68 30.00 Pass
EHT20{ MCSO| 2 | 117 | 6535 | 106T+26T/82 | 14.57 | 14.47 | 17.53 -4.70 12.83 30.00 Pass
EHT20{ MCSO| 2 | 149 | 6695 Full 16.37 [ 16.47 [ 19.43 -4.70 14.73 30.00 Pass
EHT20{ MCSO| 2 | 149 | 6695 26/4 757 | 7.57 |10.58 -4.70 5.88 30.00 Pass
EHT20{ MCSO| 2 | 149 | 6695 52/38 947 | 9.77 1263 -4.70 7.93 30.00 Pass
EHT20{ MCSO| 2 | 149 | 6695 106/53 12.67 [12.87 [ 15.78 -4.70 11.08 30.00 Pass
EHT20| MCSO| 2 | 149 | 6695 | 52T+26T/71 [11.27 [ 11.47 | 14.38 -4.70 9.68 30.00 Pass
EHT20| MCSO| 2 | 149 | 6695 | 106T+26T/83 | 13.67 | 13.57 | 16.63 -4.70 11.93 30.00 Pass
EHT20{ MCSO| 2 | 181 | 6855 Full 16.37 [ 16.87 [ 19.64 -4.70 14.94 30.00 Pass
EHT20{ MCSO| 2 | 181 | 6855 26/8 6.97 | 7.87 |10.45 -4.70 575 30.00 Pass
EHT20{ MCSO| 2 [ 181 | 6855 52/40 9.97 [10.37 [13.18 -4.70 8.48 30.00 Pass
EHT20{ MCSO| 2 [ 181 | 6855 106/54 12.67 [13.47 [ 16.10 -4.70 11.40 30.00 Pass
EHT20{ MCSO| 2 | 181 | 6855 | 52T+26T/72 [ 11.27 [ 12.67 | 15.04 -4.70 10.34 30.00 Pass
EHT20{ MCSO| 2 | 181 | 6855 | 106T+26T/83 | 13.37 | 14.67 | 17.08 -4.70 12.38 30.00 Pass
EHT40[ MCSO| 2 | 123 | 6565 Full 19.07 [ 18.07 [ 21.61 -4.70 16.91 30.00 Pass
EHT40[ MCSO| 2 | 147 | 6685 Full 18.07 [17.97 [ 21.03 -4.70 16.33 30.00 Pass
EHT40[ MCSO| 2 | 179 | 6845 Full 17.77 [ 18.17 | 20.98 -4.70 16.28 30.00 Pass
EHT80[ MCSO| 2 | 135 | 6625 Full 18.67 [ 18.47 | 21.58 -4.70 16.88 30.00 Pass
EHT80[ MCSO| 2| 135 | 6625 | Punture20/8 | 17.37 [17.07 | 20.23 -4.70 15.53 30.00 Pass
EHT80[ MCSO| 2 [ 151 | 6705 Full 18.67 [18.77 | 21.73 -4.70 17.03 30.00 Pass
EHT80[ MCSO| 2| 151 | 6705 | Punture20/4 | 17.17 [17.07 | 20.13 -4.70 15.43 30.00 Pass
EHT80[ MCSO| 2| 151 | 6705 | Punture20/2 | 16.97 [ 16.97 | 19.98 -4.70 15.28 30.00 Pass
EHT80[ MCSO| 2 | 167 | 6785 Full 19.77 [ 19.97 | 22.88 -4.70 18.18 30.00 Pass
EHT80[ MCSO| 2| 167 | 6785 | Punture20/1 [ 17.97 [18.57 | 21.29 -4.70 16.59 30.00 Pass
EHT16q MCSO| 2 | 143 | 6665 Full 18.47 [ 18.07 [ 21.28 -4.70 16.58 30.00 Pass
EHT160 MCSO| 2 | 143 | 6665 |Punture 40192 17.27 | 16.77 | 20.04 -4.70 15.34 30.00 Pass
EHT160 MCSO| 2 | 143 | 6665 |Punture 20/128] 17.77 | 17.37 | 20.58 -4.70 15.88 30.00 Pass
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TEST RESULTS DATA
EIRP Power Spectral Density

Report Number : FR2D0206-01J

U-NII-7 MIMO
Conducted EIRP

Data Freq. RU leégr P_ower Density DGT Powc_er EIRDZnPsci;\;lver Pass

Mod. Rate NTY CH. (MHz) e (dB) with Duty Factor (dBi) Density Limit IFail
(dBm/MHz) (dBm/MHz) (dBm/MHz)
Ant3 | Ant4 [ Ant3 | Ant4 [ SUM | Ant3 [ Ant4 SUM

EHT20| MCSO| 2 | 117 | 6535 Full 0.70 | 0.70 7.73 -2.27 5.46 17.00 Pass
EHT20| MCSO| 2 | 117 | 6535 26/0 0.51 | 0.48 7.71 -2.27 5.44 17.00 Pass
EHT20| MCSO| 2 | 117 | 6535 52/37 0.53 | 0.53 7.45 -2.27 5.19 17.00 Pass
EHT20| MCSO| 2 | 117 | 6535 106/53 0.56 | 0.56 7.52 -2.27 5.25 17.00 Pass
EHT20| MCSO| 2 | 117 | 6535 | 52T+26T/70 | 0.24 | 0.24 7.71 -2.27 5.44 17.00 Pass
EHT20| MCSO| 2 | 117 | 6535 | 106T+26T/82 ( 0.40 | 0.40 7.64 -2.27 5.37 17.00 Pass
EHT20| MCSO| 2 | 149 | 6695 Full 0.70 | 0.70 6.92 -2.27 4.66 17.00 Pass
EHT20| MCSO| 2 | 149 [ 6695 26/4 0.51 | 0.48 6.65 -2.27 4.39 17.00 Pass
EHT20| MCSO| 2 | 149 [ 6695 52/38 0.53 | 0.53 6.70 -2.27 4.43 17.00 Pass
EHT20| MCSO| 2 | 149 [ 6695 106/53 0.56 | 0.56 6.76 -2.27 4.49 17.00 Pass
EHT20| MCSO| 2 | 149 | 6695 | 52T+26T/71 | 0.24 | 0.24 6.69 -2.27 4.42 17.00 Pass
EHT20| MCSO| 2 | 149 | 6695 | 106T+26T/83 [ 0.40 | 0.40 6.81 -2.27 4.55 17.00 Pass
EHT20| MCSO| 2 | 181 [ 6855 Full 0.70 | 0.70 7.14 -2.27 4.87 17.00 Pass
EHT20| MCSO| 2 | 181 | 6855 26/8 0.51 | 0.48 7.03 -2.27 4.76 17.00 Pass
EHT20| MCSO| 2 | 181 [ 6855 52/40 0.53 | 0.53 7.10 -2.27 4.83 17.00 Pass
EHT20| MCSO| 2 | 181 | 6855 106/54 0.56 | 0.56 6.96 -2.27 4.69 17.00 Pass
EHT20| MCSO| 2 | 181 | 6855 | 52T+26T/72 | 0.24 | 0.24 7.08 -2.27 4.82 17.00 Pass
EHT20| MCSO| 2 | 181 | 6855 | 106T+26T/83 [ 0.40 | 0.40 6.94 -2.27 4.67 17.00 Pass
EHT40| MCSO| 2 | 123 | 6565 Full 0.37 | 037 6.55 -2.27 4.28 17.00 Pass
EHT40| MCSO| 2 | 147 | 6685 Full 0.37 | 037 5.78 -2.27 3.51 17.00 Pass
EHT40| MCSO| 2 | 179 | 6845 Full 0.37 | 037 5.73 -2.27 3.46 17.00 Pass
EHT80| MCSO| 2 | 135 | 6625 Full 0.61 | 0.61 3.78 -2.27 1.52 17.00 Pass
EHT80| MCSO| 2 | 135 | 6625 | Punture20/8 | 0.32 | 0.32 3.63 -2.27 1.36 17.00 Pass
EHT80| MCSO| 2 | 151 [ 6705 Full 0.61 | 0.61 3.76 -2.27 1.49 17.00 Pass
EHT80| MCSO| 2 | 151 | 6705 | Punture20/4 [ 0.32 | 0.32 3.53 -2.27 1.26 17.00 Pass
EHT80| MCSO| 2 | 151 | 6705 | Punture20/2 [ 0.32 | 0.32 3.51 -2.27 1.24 17.00 Pass
EHT80| MCSO| 2 | 167 | 6785 Full 0.61 | 061 4.90 -2.27 2.63 17.00 Pass
EHT80| MCSO| 2 | 167 | 6785 | Punture20/1 [ 0.32 | 0.32 4.79 -2.27 2.52 17.00 Pass
EHT16( MCS0| 2 | 143 | 6665 Full 0.63 | 0.63 0.32 -2.27 -1.95 17.00 Pass
EHT16q MCSO| 2 | 143 | 6665 |Punture 40/192] 0.50 | 0.50 0.28 -2.27 -1.99 17.00 Pass
EHT16q MCSO| 2 | 143 | 6665 |Punture 20/128 0.56 | 0.56 0.29 -2.27 -1.97 17.00 Pass
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swanranas. FCC RADIO TEST REPORT Report No. : FR2D0206-01J

Appendix B. AC Conducted Emission Test Results

Temperature : 23~26C
Relative Humidity : (45~55%

Test Engineer : |Calvin Wang

TEL : 886-3-327-0868 Page Number : B1 of B1
FAX : 886-3-327-0855



EUT Information

Report NO :
Test Mode :
Test Voltage :
Phase :

2D0206-01
Mode 1
120Vac/60Hz
Line

Full Spectrum

> 60'\ CISPR:QP LimitatMam Plorts
at] o
© e TR PR A i1 i . D~ 1
_E 504 : CISPR-Ave Limitiat Main Plorts
q>) 1 ’ s, - S S SN '™ . . TSR 1
()
- a0t ¢ “‘Ws
T L 4
307 ¢
20t
10T
0 } } } —+— } } } +— } }
150k 30040000 8001M 2M  3M 4M5M6 8 10M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.183750 28.86 54.31 2545 | L1 OFF 19.9
0.183750 44.84 64.31 1947 | L1 OFF 19.9
0.197250 30.26 53.73 23.47 | L1 OFF 19.9
0.197250 45.27 63.73 18.46 | L1 OFF 19.9
0.215250 25.78 53.00 2722 | L1 OFF 19.9
0.215250 38.59 63.00 24.41 | L1 OFF 19.9
0.357000 24.87 48.80 23.93 | L1 OFF 19.9
0.357000 34.60 58.80 24.20 | L1 OFF 19.9
0.969000 26.28 46.00 19.72 | L1 OFF 19.9
0.969000 38.37 56.00 17.63 | L1 OFF 19.9
1.063500 26.50 46.00 19.50 | L1 OFF 19.9
1.063500 38.89 56.00 17.11 | L1 OFF 19.9
1.178250 27.25 46.00 18.75 | L1 OFF 19.9
1.178250 40.63 56.00 1537 | L1 OFF 19.9
1.358250 28.62 46.00 17.38 | L1 OFF 19.9
1.358250 42.72 56.00 13.28 | L1 OFF 19.9
1.493250 29.09 46.00 16.91 | L1 OFF 19.9
1.493250 43.21 56.00 12.79 | L1 OFF 19.9
1.639500 29.32 46.00 16.68 | L1 OFF 19.9
1.639500 43.47 56.00 1253 | L1 OFF 19.9
1.743000 29.16 46.00 16.84 | L1 OFF 19.9




1.743000 42.96 --- 56.00 13.04 | L1 OFF 19.9
1.925250 --- 28.24 46.00 17.76 | L1 OFF 19.9
1.925250 40.81 --- 56.00 15.19 | L1 OFF 19.9
2.037750 --- 27.71 46.00 18.29 | L1 OFF 19.9
2.037750 39.59 --- 56.00 1641 | L1 OFF 19.9
2.213250 --- 26.50 46.00 19.50 | L1 OFF 19.9
2.213250 35.13 --- 56.00 20.87 | L1 OFF 19.9
2.391000 --- 25.46 46.00 2054 | L1 OFF 19.9
2.391000 30.15 --- 56.00 2585 | L1 OFF 19.9
11.076000 --- 26.86 50.00 23.14 | L1 OFF 20.3
11.076000 29.40 --- 60.00 30.60 | L1 OFF 20.3




EUT Information

Report NO :
Test Mode :
Test Voltage :
Phase :

Level in dBuV
(6)]
Q

2D0206-01
Mode 1
120Vac/60Hz
Neutral

Full Spectrum

CISPR:OP LimitatMaimn Plorts

i T e L CISPR-Ave Limitiat Main Plorts
T *»
a0} ®® ,’ *
*
-+ ‘ ‘
30t &
20t
10T
0 } } } —+— } } } +— } }
150k 30040000 8001M 2M  3M 4M5M6 8 10M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.181500 27.15 54.42 27.27 | N OFF 19.9
0.181500 41.54 64.42 22.88 | N OFF 19.9
0.208500 28.29 53.27 2498 | N OFF 19.9
0.208500 41.25 63.27 22.02 | N OFF 19.9
0.242250 24.97 52.02 27.05 | N OFF 19.9
0.242250 34.19 62.02 27.83 | N OFF 19.9
1.072500 26.37 46.00 19.63 | N OFF 19.9
1.072500 39.54 56.00 16.46 | N OFF 19.9
1.169250 27.21 46.00 18.79 | N OFF 19.9
1.169250 40.53 56.00 1547 | N OFF 19.9
1.248000 27.57 46.00 18.43 | N OFF 19.9
1.248000 41.56 56.00 1444 | N OFF 19.9
1.389750 28.04 46.00 17.96 | N OFF 19.9
1.389750 42.82 56.00 13.18 | N OFF 19.9
1.583250 28.90 46.00 17.10 | N OFF 19.9
1.583250 43.69 56.00 1231 | N OFF 19.9
1.738500 28.83 46.00 17.17 | N OFF 19.9
1.738500 43.42 56.00 1258 | N OFF 19.9
1.937310 27.99 46.00 18.01 | N OFF 19.9
1.937310 40.83 56.00 15.17 | N OFF 19.9
2.109750 26.69 46.00 1931 | N OFF 19.9




2.109750 37.41 56.00 1859 | N OFF 19.9
2.271750 25.69 46.00 2031 | N OFF 19.9
2.271750 33.15 56.00 2285 | N OFF 19.9
9.147750 26.57 50.00 2343 | N OFF 20.2
9.147750 28.85 60.00 3115 | N OFF 20.2




swanranas. FCC RADIO TEST REPORT Report No. : FR2D0206-01J

Appendix C. Radiated Spurious Emission

Temperature : 20.1~23.1°C

Test Engineer : Michael Liu, Bank Lin and Lu Wen-Kai

Relative Humidity : 55~65%

Band 5 - 5925~6425MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) (dBuV/im)| (dB) [(dBpuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A) (H/V)
5923.14 63.73 -24.47 88.2 49.9 34.05 14.57 | 34.79 | 106 120 P H
5924 .12 48.55 -19.65 68.2 34.72 34.05 14.57 | 34.79 | 106 120 A H
* 5955 110.27 - - 96.48 34.01 14.61 | 34.83 | 106 120 P H
* 5955 103.29 - - 89.5 34.01 1461 | 34.83 | 106 120 A H
H
802.11a
H
CH 01
5923.56 60.48 -27.72 88.2 46.65 34.05 14.57 | 34.79 | 100 | 316 P |V
5955MHz
5924 .96 46.3 -21.9 68.2 32.47 34.05 14.57 | 34.79 | 100 | 316 A |V
* 5955 108.2 - - 94.41 34.01 1461 | 3483 | 100 | 316 P |V
* 5955 100.39 - - 86.6 34.01 14.61 | 34.83 | 100 | 316 A |V
\Y,
\Y,
* 6195 108.96 - - 93.96 35.07 1491 | 34.98 | 100 122 P H
* 6195 101.65 - - 86.65 35.07 1491 | 34.98 | 100 122 A H
H
H
H
802.11a
H
CH 49
* 6195 106.34 - - 91.34 35.07 1491 | 34.98 | 100 | 324 P |V
6195MHz
* 6195 99.14 - - 84.14 35.07 1491 | 34.98 | 100 | 324 AV
\Y,
\Y,
\Y,
\Y,
TEL : 886-3-327-0868 Page Number : C1 of C50

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01J

6415 105.29 89.11 36.2 15.08 35.1 100 253 H
6415 98.87 82.69 36.2 15.08 35.1 100 253 H
H
H
H
802.11a
H
CH 93
6415 105.52 89.34 36.2 15.08 35.1 300 353 \Y,
6415MHz
6415 98.62 82.44 36.2 15.08 35.1 300 353 V
\Y,
V
\Y,
V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C2 of C50

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01J

Band 5 5925~6425MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak|Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
3+4 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
11910 52.78 -21.22 74 33.89 38.9 20.5 40.51 143 97 P H
11910 47.84 -6.16 54 28.95 38.9 20.5 40.51 143 97 A H
17865 68.57 -5.43 74 46.67 41.62 26.15 | 4587 | 171 80 P H
17865 50.75 -3.25 54 28.85 41.62 26.15 | 4587 | 171 80 A H
H
H
H
H
H
H
H
802.11a
H
CH 01
11910 51.77 -22.23 74 32.88 38.9 20.5 40.51 103 33 P |V
5955MHz
11910 44.61 -9.39 54 25.72 38.9 20.5 40.51 103 33 AV
17865 63.67 -10.33 74 41.77 41.62 26.15 | 45.87 | 100 12 P |V
17865 47.88 -6.12 54 25.98 41.62 26.15 | 45.87 | 100 12 A |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL : 886-3-327-0868 Page Number : C3 of C50

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01J

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
12390 57.2 -16.8 74 37.45 39.38 21 40.63 | 151 86 P | H
12390 4453 | -29.47 74 24.78 39.38 21 40.63 | 151 86 A | H
18585 68.04 -5.96 74 77.35 37.87 17.12 64.3 166 87 P | H
18585 50.43 -3.57 54 59.74 37.87 17.12 64.3 166 87 A | H
H
H
H
H
H
H
H
802.11a
H
CH 49
12390 53.72 | -20.28 74 33.37 39.38 21.6 40.63 | 182 | 316 P |V
6195MHz
12390 43.05 |-10.95 54 227 39.38 21.6 4063 | 182 | 316 | A | V
18585 63.15 |-10.85 74 72.46 37.87 17.12 64.3 113 7 P |V
18585 45.66 -8.34 54 54.97 37.87 17.12 64.3 113 7 AV
\%
\Y%
\%
\Y%
\%
\%
\Y%
\%
TEL : 886-3-327-0868 Page Number : C4 of C50

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01J

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) (dBpV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
12830 58.27 -29.93 88.2 35.63 40.53 22.91 40.8 184 311 P H
19245 63.96 -10.04 74 72.08 37.81 17.82 | 63.75 | 198 356 P H
19245 48.19 -5.81 54 56.31 37.81 17.82 | 63.75 | 198 356 A H
H
H
H
H
H
H
H
H
802.11a
H
CH93
12830 56.85 -31.35 88.2 34.21 40.53 22.91 40.8 103 21 P \Y,
6415MHz
19245 59.45 -14.55 74 67.57 37.81 17.82 | 63.75 | 100 17 \Y,
19245 45.93 -8.07 54 54.05 37.81 17.82 | 63.75 | 100 17 A \Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C5 of C50

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01J

WIFI 802.11be EHT20 Full (Band Edge @ 3m)

Band 5 5925~6425MHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

3+4 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
5923.42 63.16 -25.04 88.2 49.33 34.05 1457 | 34.79 | 100 120 P H
5924.26 49.75 -18.45 68.2 35.92 34.05 14.57 | 34.79 | 100 120 A H
* 5955 108.75 - - 94.96 34.01 1461 | 34.83 | 100 120 P H
* 5955 100.57 - - 86.78 34.01 1461 | 34.83 | 100 120 A H
802.11be H
EHT20 Full H
CH 01 5922.3 59.36 -28.84 88.2 45.52 34.06 1457 | 3479 | 120 | 316 P |V
5955MHz 5924 .4 47.51 -20.69 68.2 33.68 34.05 1457 | 3479 | 120 | 316 AV
* 5955 106.45 - - 92.66 34.01 1461 | 3483 | 120 | 316 P |V
* 5955 97.88 - - 84.09 34.01 1461 | 3483 | 120 | 316 A |V
\Y
\Y
* 6195 107.27 - - 92.27 35.07 1491 | 34.98 | 100 123 P H
* 6195 98.75 - - 83.75 35.07 14.91 | 34.98 | 100 123 A H
H
H
802.11be H
EHT20 Full H
CH 49 * 6195 105.1 - - 90.1 35.07 1491 | 3498 | 100 | 326 P |V
6195MHz | ~ 6195 96.57 - - 81.57 | 3507 | 1491 | 3498 | 100 | 326 | A | V
\Y
\Y
\Y
V

TEL : 886-3-327-0868 Page Number : C6 of C50

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01J

6415 104.22 88.04 36.2 15.08 35.1 101 253 H
6415 96.83 80.65 36.2 15.08 35.1 101 253 H
H
H
802.11be H
EHT20 Full H
CH 93 6415 105.11 88.93 36.2 15.08 35.1 323 | 353 \
6415MHz 6415 97.13 80.95 36.2 15.08 | 35.1 | 323 | 353 \Y
\Y
\
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C7 of C50

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01J

Band 5 5925~6425MHz
WIFI 802.11be EHT20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
11910 52.34 | -21.66 74 33.45 38.9 20.5 40.51 199 | 331 P | H
11910 4276 | -11.24 54 23.87 38.9 20.5 40.51 199 | 331 A | H
17865 66.82 -7.18 74 44.92 41.62 26.15 | 45.87 | 173 84 P | H
17865 50.74 -3.26 54 28.84 41.62 26.15 | 45.87 | 173 84 A | H
H
H
H
H
H
H
802.11be H
EHT20 Full H
CH 01 11910 51.76 | -22.24 74 32.87 38.9 20.5 40.51 101 33 P |V
5955MHz 11910 41.74 | -12.26 54 22.85 38.9 205 | 4051 | 101 | 33 | A |V
17865 58.75 | -15.25 74 36.85 41.62 26.15 | 45.87 | 100 13 P |V
17865 46.58 -7.42 54 24.68 41.62 26.15 | 45.87 | 100 13 AV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL : 886-3-327-0868 Page Number : C8 of C50

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT Report No. : FR2D0206-01J

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak|Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
12390 55.02 -18.98 74 34.67 39.38 21.6 4063 | 186 | 317 P H
12390 44.33 -9.67 54 23.98 39.38 21.6 40.63 | 186 | 317 A | H
18585 63.98 |-10.02 74 73.29 37.87 17.12 64.3 168 82 P H
18585 49.87 -4.13 54 59.18 37.87 17.12 64.3 168 82 A | H
H
H
H
H
H
H
802.11be H
EHT20 Full H
CH 49 12390 52.57 |-21.43 74 32.22 39.38 21.6 40.63 | 100 47 P |V
6195MHz 12390 4329 |-10.71 54 2294 | 39.38 216 | 4063 | 100 | 47 | A | V
18585 60.35 |-13.65 74 69.66 37.87 17.12 64.3 203 18 P |V
18585 44.26 -9.74 54 53.57 37.87 17.12 64.3 203 18 AV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL : 886-3-327-0868 Page Number : C9 of C50

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01J

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
3+4 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
12830 55.44 -32.76 88.2 32.8 40.53 22.91 40.8 - - P H
19245 62.16 -11.84 74 70.28 37.81 17.82 | 63.75 | 203 | 356 P H
19245 49.06 -4.94 54 57.18 37.81 17.82 | 63.75 | 203 | 356 A H
H
H
H
H
H
H
H
802.11be H
EHT20 Full H
CH93 12830 55.6 -32.6 88.2 32.96 40.53 22.91 40.8 - - P |V
6415MHz 19245 62.35 | -11.65 74 7047 | 37.81 | 17.82 | 63.75 | 102 | 18 \%
19245 47.28 -6.72 54 55.4 37.81 17.82 | 63.75 | 102 18 A |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C10 of C50




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01J

WIFI 802.11be EHT40 Full (Band Edge @ 3m)

Band 5 5925~6425MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)
5923.42 7401 |-1419| 882 60.18 | 34.05 | 1457 | 3479 | 115 | 121 | P | H
5924.68 63.24 | -4.96 68.2 49.41 3405 | 1457 | 3479 | 115 | 121 | A | H
* 5965 107.99 - - 9418 | 34.03 | 1462 | 3484 | 115 | 121 | P | H
* 5965 99.43 - - 8562 | 3403 | 1462 | 3484 | 115 | 121 | A | H
802.11be H
EHT40 Full H
CH 03 5924.12 7278 |-1542| 882 5895 | 34.05 | 1457 | 3479 | 122 | 317 | P | V
5965MHz 5924.68 60.21 -7.99 68.2 46.38 34.05 | 1457 | 3479 | 122 | 317 | A | V
* 5965 105.54 - - 9173 | 3403 | 1462 | 3484 | 122 | 317 | P | V
* 5965 96.74 - - 8293 | 3403 | 1462 | 3484 | 122 | 317 | A | V
v
v
* 6205 105.35 - - 9029 | 3513 | 1492 | 3499 | 100 | 124 | P | H
* 6205 96.83 - - 8177 | 3513 | 1492 | 3499 | 100 | 124 | A | H
H
H
802.11be H
EHT40 Full H
CH 51 * 6205 102.38 - - 87.32 | 3513 | 1492 | 3499 | 100 | 326 | P | V
6205MHz |+ 6205 93.89 - - 78.83 3513 | 14.92 | 34.99 | 100 | 326 | A | V
v
v
Y
Y
TEL : 886-3-327-0868 Page Number : C11 of C50

FAX : 886-3-327-0855




seamran s, FCC RADIO TEST REPORT Report No. : FR2D0206-01J

* 6405 103.48 - - 87.3 36.2 15.07 | 35.09 | 100 | 122 H

* 6405 94.7 - - 78.52 36.2 15.07 | 3509 | 100 | 122 | A | H

H

H

802.11be H
EHT40 Full H
CH 91 * 6405 103.92 - - 87.74 36.2 15.07 | 35.09 | 326 | 353 | P | V
6405MHz |+ 6405 95.05 - - 78.87 36.2 15.07 | 35.09 | 326 | 353 | A | V
Y,

v

Y,

Y

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.

TEL : 886-3-327-0868 Page Number : C12 of C50
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01J

Band 5 5925~6425MHz
WIFI 802.11be EHT40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
11930 50.98 | -23.02 74 32.12 38.9 20.49 | 4053 | 179 83 P | H
11930 43.45 | -10.55 54 24.59 38.9 20.49 | 40.53 | 179 83 A | H
17895 61.73 |-12.27 74 39.61 41.77 26.17 | 45.82 | 182 80 P | H
17895 50.82 -3.18 54 28.7 41.77 26.17 | 45.82 | 182 80 A | H
H
H
H
H
H
H
802.11be H
EHT40 Full H
CH 03 11930 51.51 -22.49 74 32.65 38.9 20.49 | 4053 | 103 15 P |V
5965MHz 11930 41.84 | -12.16 54 22.98 38.9 | 2049 | 4053 | 103 | 15 | A |V
17895 6295 |-11.05 74 40.83 41.77 26.17 | 45.82 | 100 13 P |V
17895 47.28 -6.72 54 25.16 41.77 26.17 | 45.82 | 100 13 AV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL : 886-3-327-0868 Page Number : C13 of C50

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01J

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
12410 54.22 | -19.78 74 33.77 39.42 21.66 | 40.63 | 201 321 P | H
12410 44.27 -9.73 54 23.82 39.42 21.66 | 40.63 | 201 321 A | H
18615 65.05 -8.95 74 74.18 37.97 1716 | 64.26 | 172 87 P | H
18615 49.77 -4.23 54 58.9 37.97 1716 | 64.26 | 172 87 A | H
H
H
H
H
H
H
802.11be H
EHT40 Full H
CH 51 12410 5277 |-21.23 74 32.32 39.42 21.66 | 40.63 | 100 33 P |V
6205MHz 12410 42.84 | -11.16 54 2239 | 3942 | 2166 | 40.63 | 100 | 33 | A | V
18615 62.16 | -11.84 74 71.29 37.97 17.16 | 64.26 | 111 7 P |V
18615 44.05 -9.95 54 53.18 37.97 17.16 | 64.26 | 111 7 AV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL : 886-3-327-0868 Page Number : C14 of C50

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT Report No. : FR2D0206-01J

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
3+4 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
12810 54.26 -33.94 88.2 31.69 40.51 22.85 | 40.79 - - P H
19215 60.63 -13.37 74 68.71 37.87 17.81 | 63.76 | 199 | 347 P H
19215 49.54 -4.46 54 57.62 37.87 17.81 | 63.76 | 199 | 347 A H
H
H
H
H
H
H
H
802.11be H
EHT 40 Full H
CH 91 12810 55.79 -32.41 88.2 33.22 40.51 22.85 | 40.79 - - P |V
6405MHz 19215 59.7 -14.3 74 67.78 | 37.87 | 17.81 | 63.76 | 100 | 18 \%
19215 48.14 -5.86 54 56.22 37.87 17.81 | 63.76 | 100 18 A |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number : C15 of C50

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01J

WIFI 802.11be EHT80 Full (Band Edge @ 3m)

Band 5 5925~6425MHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

3+4 (MHz) |(dBpV/m) (dB) |(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg)|(P/A)|(HIV)
5917.48 73.78 | -14.42 88.2 59.93 34.07 1457 | 34.79 | 100 | 120 P H
5924.52 65.68 -2.52 68.2 51.85 34.05 14.57 | 34.79 | 100 | 120 A | H
* 5985 105.74 - - 91.89 34.07 1464 | 3486 | 100 | 120 P H
* 5985 97.02 - - 83.17 34.07 1464 | 3486 | 100 | 120 A | H
802.11be H
EHT 80 Full H
CH 07 5923.88 7117 | -17.03 88.2 57.34 34.05 14.57 | 34.79 | 104 | 321 P |V
5985MHz 5925 62.15 | -6.05 68.2 4832 | 34.05 | 1457 | 3479 | 104 | 321 | A | V
* 5985 103.63 - - 89.78 34.07 14.64 | 34.86 | 104 | 321 P |V
* 5985 94.88 - - 81.03 34.07 14.64 | 34.86 | 104 | 321 AV
\Y
\Y
* 6225 103.91 - - 88.72 35.25 14.94 35 100 | 124 P H
* 6225 94.82 - - 79.63 35.25 14.94 35 100 | 124 A | H
H
H
802.11be H
EHT 80 Full H
CH 55 * 6225 100.55 - - 85.36 35.25 14.94 35 100 | 326 P |V
6225MHz | ~ 6225 91.61 - - 76.42 | 3525 | 14.94 35 100 | 326 | A |V
\Y
\Y
\Y
V

TEL : 886-3-327-0868 Page Number : C16 of C50

FAX : 886-3-327-0855




seamran s, FCC RADIO TEST REPORT Report No. : FR2D0206-01J

* 6385 102.08 - - 8597 | 36.14 | 15.05 | 3508 | 100 | 122 H

* 6385 93.32 - - 77.21 36.14 | 15.05 | 3508 | 100 | 122 | A | H

H

H

802.11be H
EHT 80 Full H
CH 87 * 6385 100.44 - - 8433 | 36.14 | 1505 | 3508 | 305 | 353 | P | V
6385MHz |~ 6385 92.14 - - 76.03 36.14 | 15.05 | 35.08 | 305 | 353 | A | V
Y,

v

Y,

Y

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.

TEL : 886-3-327-0868 Page Number : C17 of C50
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01J

Band 5 5925~6425MHz
WIFI 802.11be EHT80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
11970 50.72 -23.28 74 31.91 38.9 20.47 | 40.56 - - P H
11970 4156 | -12.44 54 22.75 38.9 20.47 | 40.56 - - A | H
17955 60.55 |-13.45 74 38.02 42.02 26.22 | 45.71 169 84 P H
17955 50 -4 54 27.47 42.02 26.22 | 45.71 169 84 A | H
H
H
H
H
H
H
802.11be H
EHT 80 Full H
CH 07 11970 51.08 | -22.92 74 32.27 38.9 20.47 | 40.56 - - P |V
5985MHz 11970 4151 | -12.49 54 22.7 38.9 | 2047 | 40.56 - - A |V
17955 57.31 -16.69 74 34.78 42.02 26.22 | 45.71 - - P |V
17955 47.27 -6.73 54 24.74 42.02 26.22 | 45.71 - - AV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL : 886-3-327-0868 Page Number : C18 of C50

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01J

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
12450 54.38 | -19.62 74 33.73 39.5 21.78 | 40.63 | 202 | 318 P | H
12450 44.04 -9.96 54 23.39 39.5 21.78 | 40.63 | 202 | 318 A | H
18675 63.53 |-10.47 74 72.31 38.16 17.25 | 64.19 | 168 86 P | H
18675 50.66 -3.34 54 59.44 38.16 17.25 | 64.19 | 168 86 A | H
H
H
H
H
H
H
802.11be H
EHT 80 Full H
CH 55 12450 53.13 | -20.87 74 32.48 39.5 21.78 | 40.63 | 102 77 P |V
6225MHz 12450 4328 | -10.72 54 22.63 395 | 2178 | 4063 | 102 | 77 | A |V
18675 59.87 | -14.13 74 68.65 38.16 17.25 | 64.19 | 106 6 P |V
18675 47.07 -6.93 54 55.85 38.16 17.25 | 64.19 | 106 6 AV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL : 886-3-327-0868 Page Number : C19 of C50

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT Report No. : FR2D0206-01J

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
12770 5422 |-33.98| 882 31.91 40.35 | 22.73 | 40.77 - - P | H
19155 65 -9 74 73 3799 | 17.78 | 63.77 | 203 | 356 | P | H
19155 50.2 -3.8 54 58.2 3799 | 17.78 | 63.77 | 203 | 356 | A | H
H
H
H
H
H
H
H
802.11be H
EHT 80 Full H
CH 87 v
6385MHz 12770 53.89 | -34.31 88.2 31.58 | 4035 | 2273 | 40.77 - - P |V
19155 62.3 1.7 74 70.3 3799 | 17.78 | 63.77 | 100 | 19 P |V
19155 48.42 | -5.58 54 56.42 | 3799 | 17.78 | 63.77 | 100 | 19 | A | V
Y
v
Y
v
Y
Y
v
Y

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number : C20 of C50

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01J

Band 5 5925~6425MHz
WIFI 802.11be EHT160 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) |(dBpV/im)| (dB) (dBuV/m) (dBuV) | (dB/m) (dB) | (dB) |(cm)|(deg) (P/A)/(H/V)
5914.28 76.17 -12.03 88.2 62.32 34.07 14.56 34.78 100 119 P H
5913.96 65.61 -2.59 68.2 51.76 34.07 14.56 34.78 100 119 A H
* 6025 103.92 - - 89.92 34.2 14.69 34.89 100 119 P H
* 6025 93.71 - - 79.71 34.2 14.69 34.89 100 119 A H
802.11be H
EHT160 H
Full CH 15 \%
6025MHz 5921 73.01 |-1519| 882 59.17 | 34.06 | 1457 | 3479 | 297 | 338 | P | V
5910.12 62.52 -5.68 68.2 48.66 34.08 14.56 | 34.78 | 297 338 A \Y,
* 6025 99.77 - - 85.77 34.2 14.69 34.89 297 338 P \%
* 6025 90.81 - - 76.81 34.2 14.69 34.89 297 338 A \%
\%
* 6185 101.12 - - 86.19 35.01 14.9 34.98 100 120 P H
* 6185 92.5 - - 77.57 35.01 14.9 34.98 100 120 A H
H
H
802.11be H
EHT160 H
FullCH47| * 6185 100.02 - - 85.09 35.01 14.9 34.98 100 325 P \Y,
6185MHz |~ 6185 90.36 - - 75.43 | 35.01 149 | 3498 | 100 | 325 | A | V
\%
\%
\%
V
TEL : 886-3-327-0868 Page Number : C21 of C50
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* 6345 100.75 - - 84.82 | 3597 | 15.02 | 3506 | 100 | 123 H

* 6345 91.51 - - 7558 | 3597 | 15.02 | 3506 | 100 | 123 | A | H

H

H

802.11be H
EHT160 H
FullCH79| * 6345 97 - - 81.07 | 3597 | 15.02 | 3506 | 257 | 349 | P | V
6345MHz | = 6345 88.53 - - 72.6 3597 | 15.02 | 35.06 | 257 | 349 | A | V
Y,

v

Y,

Y

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.

TEL : 886-3-327-0868 Page Number : C22 of C50
FAX : 886-3-327-0855
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Band 5 5925~6425MHz
WIFI 802.11be EHT80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
12050 52.11 -21.89 74 33.16 38.95 20.6 40.6 173 66 P | H
12050 41.57 | -12.43 54 22.62 38.95 20.6 40.6 173 66 A | H
18075 61.45 |-12.55 74 71.49 37.58 16.36 | 63.98 | 172 83 P | H
18075 50.54 -3.46 54 60.58 37.58 16.36 | 63.98 | 172 83 A | H
H
H
H
H
H
H
802.11be H
EHT160 H
Full CH 15 12050 50.99 | -23.01 74 32.04 38.95 20.6 40.6 100 89 P |V
6025MHz 12050 4172 | -12.28 54 2277 | 3895 | 206 | 406 | 100 | 89 | A |V
18075 58.27 | -15.73 74 68.31 37.58 16.36 | 63.98 | 100 49 P |V
18075 45.46 -8.54 54 55.5 37.58 16.36 | 63.98 | 100 49 AV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL : 886-3-327-0868 Page Number : C23 of C50
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01J

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
12370 53.26 | -20.74 74 33 39.34 2155 | 40.63 | 146 88 P | H
12370 43.18 | -10.82 54 22.92 39.34 21.55 | 40.63 | 146 88 A | H
18555 62.51 -11.49 74 71.99 37.78 17.07 | 64.33 | 170 87 P | H
18555 49.99 -4.01 54 59.47 37.78 17.07 | 64.33 | 170 87 A | H
H
H
H
H
H
H
802.11be H
EHT160 H
Full CH 47 12370 52.84 | -21.16 74 32.58 39.34 2155 | 40.63 | 111 43 P |V
6185MHz 12370 4316 | -10.84 54 22.9 39.34 | 21.55 | 40.63 | 111 43 | A |V
18555 61.17 |-12.83 74 70.65 37.78 17.07 | 64.33 | 100 1 P |V
18555 48.29 -5.71 54 57.77 37.78 17.07 | 64.33 | 100 1 AV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL : 886-3-327-0868 Page Number : C24 of C50
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WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.

3+4 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)

12690 54.44 -19.56 74 32.67 40.01 2249 | 40.73 - - P H

12690 44.05 -9.95 54 22.28 40.01 2249 | 40.73 - - A H

19035 59.71 -14.29 74 67.53 38.23 17.74 | 63.79 172 90 P H

19035 491 -4.9 54 56.92 38.23 17.74 | 63.79 172 90 A H

H

H

H

H

H

H

802.11be H

EHT160 H

Full CH 79 12690 54.04 -19.96 74 32.27 40.01 2249 | 40.73 - - P \Y,

6345MHz 12690 44.08 | -9.92 54 2231 | 40.01 | 2249 | 40.73 - - A |V

19035 58.28 -15.72 74 66.1 38.23 17.74 | 63.79 100 18 P \Y,

19035 46.76 -7.24 54 54.58 38.23 17.74 | 63.79 100 18 A \Y,

\%

\%

\%

\%

\%

\%

\%

\%

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number : C25 of C50
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FCC RADIO TEST REPORT

Report No. : FR2D0206-01J

Band 7 - 6525~6875MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) (dBpVim)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A) (H/V)
* 6535 104.29 - - 87.78 36.44 15.25 | 35.18 100 118 P H
* 6535 97.13 - - 80.62 36.44 15.25 | 35.18 100 118 A H
H
H
H
802.11a
H
CH 117
* 6535 106.34 - - 89.83 36.44 15.25 | 35.18 | 301 354 \Y,
6535MHz
* 6535 99.58 - - 83.07 36.44 156.25 | 35.18 | 301 354 A V
\Y,
\Y,
V
\Y,
* 6695 105.89 - - 88.87 36.97 15.42 | 35.37 100 118 H
* 6695 98.76 - - 81.74 36.97 15.42 | 35.37 100 118 A H
H
H
H
802.11a
H
CH 149
* 6695 104.3 - - 87.28 36.97 15.42 | 35.37 146 144 P \Y,
6695MHz
* 6695 97.06 - - 80.04 36.97 15.42 | 35.37 146 144 A V
\Y,
\Y,
V
\Y,
TEL : 886-3-327-0868 Page Number : C26 of C50
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* 6855 104.49 - - 87.28 | 372 | 1556 | 3555 | 101 | 119 H
* 6855 97.21 - - 80 372 | 1556 | 3555 | 101 | 119 | A | H
H
H
H
802.11a
H
CH 181
* 6855 103.01 - - 85.8 372 | 1556 | 3555 | 100 | 256 | P | V
6855MHz
* 6855 96.29 - - 79.08 | 372 | 1556 | 3555 | 100 | 256 | A |V
Vv
Vv
Vv
Vv

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.

TEL : 886-3-327-0868 Page Number 1 C27 of C50
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR2D0206-01J

Band 7 - 6525~6875MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
13070 54.54 | -33.66 88.2 31.45 40.7 23.39 41 - - P | H
19605 66.62 -7.38 74 743 37.93 1794 | 63.55 | 200 4 P | H
19605 50.22 -3.78 54 57.9 37.93 17.94 | 63.55 | 200 4 A | H
H
H
H
H
H
H
H
H
802.11a
H
CH 117
13070 53.75 | -34.45 88.2 30.66 40.7 23.39 41 - - P |V
6535MHz
19605 67.01 -6.99 74 74.69 37.93 1794 | 63.55 | 195 26 \%
19605 49.07 -4.93 54 56.75 37.93 17.94 | 63.55 | 195 26 AV
\Y%
\%
\Y%
\%
\Y%
\%
\%
\Y%
\%
TEL : 886-3-327-0868 Page Number : C28 of C50
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FCC RADIO TEST REPORT

Report No. : FR2D0206-01J

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
13390 55.35 | -18.65 74 32.67 40.97 23.28 | 4157 | 167 97 P | H
13390 44.92 -9.08 54 22.24 40.97 23.28 | 4157 | 164 97 A | H
20085 61.6 -12.4 74 68.59 37.83 18.11 | 62.93 | 279 74 P | H
20085 43.47 |-10.53 54 50.46 37.83 18.11 | 62.93 | 279 74 A | H
H
H
H
H
H
H
H
802.11a
H
CH 149
13390 55.39 | -18.61 74 32.71 40.97 23.28 | 4157 | 102 53 P |V
6695MHz
13390 44.94 -9.06 54 22.26 40.97 23.28 | 4157 | 102 53 AV
20085 66.18 -7.82 74 73.17 37.83 18.11 | 62.93 | 196 26 P |V
20085 49.56 -4.44 54 56.55 37.83 18.11 | 62.93 | 196 26 AV
\%
\Y%
\%
\Y%
\%
\%
\Y%
\%
TEL : 886-3-327-0868 Page Number : C29 of C50
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WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) (dBpV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
13710 54.35 -33.85 88.2 32.1 41.12 2317 | 42.04 - - P H
20565 61.95 -12.05 74 68 38.26 18.25 | 62.56 172 5 P H
20565 50.09 -3.91 54 56.14 38.26 18.25 | 62.56 172 5 A H
H
H
H
H
H
H
H
H
802.11a
H
CH 181
13710 54.66 -33.54 88.2 32.41 41.12 2317 | 42.04 - - P \Y,
6855MHz
20565 61.4 -12.6 74 67.45 38.26 18.25 | 62.56 199 342 \Y,
20565 49.5 -4.5 54 55.55 38.26 18.25 | 62.56 199 342 A \Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number : C30 of C50
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01J

WIFI 802.11be EHT20 Full (Band Edge @ 3m)

Band 7 - 6525~6875MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+4 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
* 6535 103.12 - - 86.61 36.44 15.25 | 35.18 | 100 119 P H
* 6535 95.9 - - 79.39 36.44 15.25 | 35.18 | 100 119 A H
H
H
802.11be H
EHT20 Full H
CH 117 * 6535 104.75 - - 88.24 36.44 15.25 | 35.18 | 299 | 354 P |V
6535MHz |  ~ 6535 97.17 - - 80.66 | 36.44 | 1525 | 3518 | 299 | 354 | A | V
\Y
\Y
\Y
\Y
* 6695 104.41 - - 87.39 36.97 1542 | 35.37 | 100 120 P H
* 6695 96.38 - - 79.36 36.97 15.42 | 35.37 | 100 120 A H
H
H
802.11be H
EHT20 Full H
CH 149 * 6695 102.7 - - 85.68 36.97 15.42 | 35.37 | 100 141 P |V
6695MHz * 6695 94.14 - - 77.12 36.97 1542 | 35.37 | 100 141 AV
\Y
\Y
\Y
V
TEL : 886-3-327-0868 Page Number : C31 of C50
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* 6855 103.49 - - 86.28 37.2 1556 | 3555 | 100 | 118 H

* 6855 95.31 - - 78.1 37.2 1556 | 3555 | 100 | 118 | A | H

H

H

802.11be H
EHT20 Full H
CH 181 * 6855 103.79 - - 86.58 37.2 1556 | 3555 | 100 | 266 | P | V
6855MHz | = 6855 95.19 - - 77.98 37.2 1556 | 3555 | 100 | 266 | A | V
Y,

v

Y,

Y

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.

TEL : 886-3-327-0868 Page Number : C32 of C50
FAX : 886-3-327-0855
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Band 7 - 6525~6875MHz
WIFI 802.11be EHT20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
13070 54.81 -33.39 88.2 31.72 40.7 23.39 41 - - P | H
19605 65.71 -8.29 74 73.39 37.93 17.94 | 6355 | 166 | 233 P | H
19605 49.42 -4.58 54 57.1 37.93 17.94 | 63.55 | 166 | 233 A | H
H
H
H
H
H
H
H
802.11be H
EHT20 Full H
CH 117 13070 54.28 | -33.92 88.2 31.19 40.7 23.39 41 - - P |V
6535MHz 19605 64.48 | -9.52 74 7216 | 37.93 | 17.94 | 6355 | 197 | 24 \%
19605 48.49 -5.51 54 56.17 37.93 17.94 | 63.55 | 197 24 AV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL : 886-3-327-0868 Page Number : C33 of C50
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01J

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
13390 54.77 | -19.23 74 32.09 40.97 23.28 | 41.57 | 184 | 101 P | H
13390 45.36 -8.64 54 22.68 40.97 23.28 | 41.57 | 184 | 101 A | H
20085 64.09 -9.91 74 71.08 37.83 18.11 | 62.93 | 200 7 P | H
20085 47.52 -6.48 54 54.51 37.83 18.11 | 62.93 | 200 7 A | H
H
H
H
H
H
H
802.11be H
EHT20 Full H
CH 149 13390 54.88 | -19.12 74 32.2 40.97 23.28 | 4157 | 100 61 P |V
6695MHz 13390 45.41 -8.59 54 2273 | 4097 | 2328 | 41.57 | 100 | 61 A |V
20085 67.66 -6.34 74 74.65 37.83 18.11 | 62.93 | 197 27 P |V
20085 50.79 -3.21 54 57.78 37.83 18.11 | 62.93 | 197 27 AV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL : 886-3-327-0868 Page Number : C34 of C50
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
13710 55.35 |-32.85 882 33.1 4112 | 2317 | 42.04 - - P | H
20565 63.35 |-10.65 74 69.4 38.26 | 18.25 | 62.56 | 168 | 358 | P
20565 50.15 | -3.85 54 56.2 3826 | 1825 | 6256 | 168 | 358 | A
802.11be
EHT20 Full
CH 181 13710 55.42 |-32.78| 882 3317 | 4112 | 2317 | 42.04 - - P
6855MHz 20565 64.37 -9.63 74 70.42 38.26 | 18.25 | 62.56 | 166 4
20565 50.26 | -3.74 54 56.31 3826 | 18.25 | 62.56 | 166 4 A

K| KK KKK K| <K|<K|<K|<K|<|fxzfxjxzjxjx|xT|xT|xT|xT|T | I

4. No other spurious found.

5. All results are PASS against Peak and Average limit line.

Remark
6. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number : C35 of C50
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FCC RADIO TEST REPORT

Report No. : FR2D0206-01J

WIFI 802.11be EHT40 Full (Band Edge @ 3m)

Band 7 - 6525~6875MHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

3+4 (MHz) |(dBpV/m) (dB) |(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg)|(P/A)|(HIV)

* 6565 102.73 - - 86.13 36.53 1529 | 35.22 | 100 114 P H

* 6565 93.95 - - 77.35 36.53 15.29 | 35.22 | 100 114 A | H

H

H

802.11be H
EHT40 Full H
CH 123 * 6565 103.72 - - 87.12 36.53 1529 | 3522 | 311 355 P |V
6565MHz |~ 6565 94.98 - - 78.38 | 3653 | 1529 | 3522 | 311 | 355 | A | V
\Y

\Y

\Y

\Y

* 6685 102.94 - - 85.97 36.91 1541 | 35.35 | 100 119 P H

* 6685 94.62 - - 77.65 36.91 1541 | 35.35 | 100 119 A | H

H

H

802.11be H
EHT 40 Full H
CH 147 * 6685 100.83 - - 83.86 36.91 1541 | 3535 | 100 | 267 P |V
6685MHz | ~ 6685 92.44 - - 7547 | 3691 | 1541 | 3535 | 100 | 267 | A | V
\Y

\Y

\Y

V

TEL : 886-3-327-0868 Page Number : C36 of C50
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* 6845 104.35 - - 87.15 | 3719 | 1555 | 3554 | 100 | 117 H

* 6845 94.54 - - 7734 | 3719 | 1555 | 3554 | 100 | 117 | A | H

H

H

802.11be H
EHT 40 Full H
CH179 * 6845 102.58 - - 8538 | 3719 | 1555 | 3554 | 100 | 265 | P | V
6845MHz | * 6845 93.17 - - 75.97 3719 | 1555 | 3554 | 100 | 265 | A | V
Y,

v

Y,

Y

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.

TEL : 886-3-327-0868 Page Number 1 C37 of C50
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR2D0206-01J

Band 7 - 6525~6875MHz
WIFI 802.11be EHT40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
13130 55.34 | -32.86 88.2 32.35 40.73 23.37 | 41.11 - - P | H
19695 65.2 -8.8 74 72.87 37.79 17.97 | 6343 | 250 32 P | H
19695 49.26 -4.74 54 56.93 37.79 17.97 | 63.43 | 250 32 A | H
H
H
H
H
H
H
H
802.11be H
EHT 40 Full H
CH 123 13130 54.4 -33.8 88.2 31.41 40.73 23.37 | 41.11 - - P |V
6565MHz 19695 63.24 | -10.76 74 70.91 | 37.79 | 17.97 | 6343 | 203 | 332 \%
19695 50.14 -3.86 54 57.81 37.79 17.97 | 6343 | 203 | 332 AV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL : 886-3-327-0868 Page Number : C38 of C50
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FCC RADIO TEST REPORT

Report No. : FR2D0206-01J

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
13370 55.28 | -18.72 74 32.63 40.91 2328 | 4154 | 174 | 294 P | H
13370 45.28 -8.72 54 22.63 40.91 23.28 | 4154 | 174 | 294 A | H
20055 63.83 |[-10.17 74 70.83 37.86 18.1 62.96 | 193 90 P | H
20055 48.42 -5.58 54 55.42 37.86 18.1 62.96 | 193 90 A | H
H
H
H
H
H
H
802.11be H
EHT 40 Full H
CH 147 13370 55.16 | -18.84 74 32.51 40.91 23.28 | 4154 | 202 13 P |V
6685MHz 13370 4549 | -8.51 54 22.84 | 4091 | 2328 | 4154 | 202 | 13 | A | V
20055 66.96 -7.04 74 73.96 37.86 18.1 62.96 | 220 27 P |V
20055 50.65 -3.35 54 57.65 37.86 18.1 62.96 | 220 27 AV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL : 886-3-327-0868 Page Number : C39 of C50

FAX : 886-3-327-0855




SPORTON LAB.
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Report No. : FR2D0206-01J

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
3+4 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
13690 54.99 -33.21 88.2 32.76 41.07 23.18 | 42.02 - - P H
20535 62.99 -11.01 74 69.15 38.18 18.24 | 6258 | 174 1 P H
20535 50.19 -3.81 54 56.35 38.18 18.24 | 62.58 | 174 1 A H
H
H
H
H
H
H
H
802.11be H
EHT 40 Full H
CH 179 13690 54.67 -33.53 88.2 32.44 41.07 23.18 | 42.02 - - P |V
6845MHz 20535 61.47 | -12.53 74 67.63 | 38.18 | 18.24 | 62.58 | 200 | 27 \%
20535 475 -6.5 54 53.66 38.18 18.24 | 62.58 | 200 27 A |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR2D0206-01J

WIFI 802.11be EHT80 Full (Band Edge @ 3m)

Band 7 - 6525~6875MHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) |(dBpV/m) (dB) |(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg)|(P/A)|(HIV)
* 6625 101.5 - - 84.77 36.65 15.36 | 35.28 | 100 117 P H
* 6625 92.19 - - 75.46 36.65 15.36 | 35.28 | 100 117 A | H
H
H
802.11be H
EHT 80 Full H
CH 135 * 6625 99.89 - - 83.16 36.65 1536 | 3528 | 292 | 101 P |V
6625MHz | ~ 6625 91.45 - - 7472 | 3665 | 1536 | 3528 | 292 | 101 | A | V
\Y
\Y
\Y
\Y
* 6705 101.74 - - 84.69 37.01 1542 | 35.38 | 100 117 P H
* 6705 92.7 - - 75.65 37.01 15.42 | 35.38 | 100 117 A | H
H
H
802.11be H
EHT80 Full H
CH 151 * 6705 100.01 - - 82.96 37.01 1542 | 35.38 | 300 | 100 P |V
6705MHz | ~ 6705 91.68 - - 7463 | 37.01 | 1542 | 3538 | 300 | 100 | A | V
\Y
\Y
\Y
V
TEL : 886-3-327-0868 Page Number : C41 of C50
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FCC RADIO TEST REPORT

Report No. : FR2D0206-01J

* 6785 102.22 85.1 371 1549 | 3547 | 100 119 H
* 6785 93.25 76.13 371 1549 | 3547 | 100 119 H
H
H
802.11be H
EHT80 Full H
CH 167 * 6785 101.91 84.79 371 15.49 | 3547 | 100 | 265 \
6785MHz | - 6785 92.37 75.25 37.1 1549 | 3547 | 100 | 265 \Y
\Y
\
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C42 of C50
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FCC RADIO TEST REPORT

Report No. : FR2D0206-01J

Band 7 - 6525~6875MHz
WIFI 802.11be EHT80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
13250 56.3 -17.7 74 33.56 40.75 23.32 | 4133 | 189 | 316 P | H
13250 455 -8.5 54 22.76 40.75 23.32 | 41.33 | 189 | 316 A | H
19875 61.73 |-12.27 74 69.06 37.8 18.04 | 63.17 | 176 | 316 P | H
19875 48.88 -5.12 54 56.21 37.8 18.04 | 63.17 | 176 | 316 A | H
H
H
H
H
H
H
802.11be H
EHT80 Full H
CH 135 13250 55.19 | -18.81 74 3245 40.75 23.32 | 4133 | 113 | 357 P |V
6625MHz 13250 4569 | -8.31 54 2295 | 40.75 | 2332 | 4133 | 113 | 357 | A | V
19875 62.39 | -11.61 74 69.72 37.8 18.04 | 63.17 | 199 27 P |V
19875 49.68 -4.32 54 57.01 37.8 18.04 | 63.17 | 199 27 AV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
13410 54.31 -33.89 88.2 31.67 40.98 23.27 | 41.61 - - P | H
20115 66.46 -7.54 74 73.45 37.81 18.11 | 62.91 170 0 P | H
20115 49.73 -4.27 54 56.72 37.81 18.11 | 62.91 170 0 A | H
H
H
H
H
H
H
H
802.11be H
EHT80 Full H
CH 151 13410 54.78 | -33.42 88.2 32.14 40.98 23.27 | 41.61 - - P |V
6705MHz 20115 59.7 -14.3 74 66.69 | 37.81 | 18.11 | 62.91 | 200 | 26 \%
20115 48.83 -5.17 54 55.82 37.81 18.11 | 62.91 | 200 26 AV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL : 886-3-327-0868 Page Number : C44 of C50

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT Report No. : FR2D0206-01J

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
13570 54.42 |-33.78| 882 32.26 40.8 23.22 | 41.86 - - P | H
20355 65.46 | -8.54 74 7212 | 37.87 | 18.19 | 62.72 | 169 0 P
20355 50.56 | -3.44 54 5722 | 37.87 | 18.19 | 62.72 | 169 0 A
802.11be
EHTS0 Full
CH 167 13570 53.65 |-34.55 882 31.49 40.8 23.22 | 41.86 - - P
6785MHz 20355 64.41 -9.59 74 71.07 37.87 | 1819 | 62.72 | 199 | 27
20355 50.38 | -3.62 54 57.04 | 37.87 | 1819 | 6272 | 199 | 27 | A

K| KK KKK K| <K|<K|<K|<K|<|fxzfxjxzjxjx|xT|xT|xT|xT|T | I

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number : C45 of C50
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FCC RADIO TEST REPORT

Report No. : FR2D0206-01J

Band 7 - 6525~6875MHz
WIFI 802.11be EHT160 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+4 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
* 6665 98.16 - - 81.31 36.79 15.39 | 35.33 | 228 118 P H
* 6665 88.87 - - 72.02 36.79 15.39 | 35.33 | 228 118 A H
H
H
802.11be H
EHT160 H
FullCH 143 * 6665 95.42 - - 78.57 36.79 15.39 | 35.33 | 100 147 P |V
6665MHz | ~ 6665 87.12 - - 70.27 | 36.79 | 1539 | 3533 | 100 | 147 | A | V
\Y
\Y
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C46 of C50
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FCC RADIO TEST REPORT

Report No. : FR2D0206-01J

WIFI 802.11be EHT160 Full (Harmonic @ 3m)

Band 7 - 6525~6875MHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
3+4 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
13330 54.77 -19.23 74 32.15 40.79 23.3 41.47 | 100 | 355 P H
13330 45.48 -8.52 54 22.86 40.79 23.3 4147 | 100 | 355 A H
19995 59.9 -14.1 74 66.93 37.9 18.08 | 63.01 170 0 P H
19995 4713 -6.87 54 54.16 37.9 18.08 | 63.01 170 0 A H
H
H
H
H
H
H
802.11be H
EHT160 H
Full CH 143 13330 55.17 -18.83 74 32.55 40.79 23.3 41.47 | 100 89 P |V
6665MHz 13330 4582 | -8.18 54 23.2 4079 | 233 | 4147 | 100 | 89 | A | V
19995 61.02 -12.98 74 68.05 37.9 18.08 | 63.01 200 28 P |V
19995 48.94 -5.06 54 55.97 37.9 18.08 | 63.01 200 28 A |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y

1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C47 of C50
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FCC RADIO TEST REPORT

Report No. : FR2D0206-01J

Emission below 1GHz

WIFI 802.11be EHT80 Full (LF @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

3+4 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
58.13 28.4 -11.6 40 47.58 11.8 1.76 32.74 - - P H

121.18 29.97 -13.53 43.5 42.92 17.34 24 32.69 - - P H

195.87 18.87 -24.63 435 33.71 14.89 2.98 32.71 - - P H

564.47 28.61 -17.39 46 30.54 26.2 4.81 32.94 - - P H

868.08 34.13 -11.87 46 31.16 29.28 5.89 32.2 - - P H

929.19 35.26 -10.74 46 31.09 29.85 6.04 31.72 - - P H

H

H

H

H

H

802.11be H

EHT80 Full

F 59.1 31.14 -8.86 40 50.3 11.81 1.77 32.74 - - P |V
119.24 28.46 -15.04 43.5 41.42 17.35 2.38 32.69 - - P |V

559.62 28.89 -17.11 46 30.87 26.18 4.78 32.94 - - P |V

792.42 32.44 -13.56 46 314 28.05 5.63 32.64 - - P |V

864.2 34.63 -11.37 46 31.58 294 5.88 32.23 - - P |V

959.26 36.31 -9.69 46 30.3 31.29 6.15 31.43 - - P |V

\Y

\Y

\Y

\Y

\Y

V

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions

shall not exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A | Peak or Average

H/V Horizontal or Vertical

TEL : 886-3-327-0868 Page Number : C49 of C50
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Report No. : FR2D0206-01J

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) |(dBpV/m) (dB) |(dBpV/Im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
802.11a 5925 5545 |-3275 882 | 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CH 01
5955MHz 5925 43.54 | -24.66 68.2 42.6 32.22 4.58 35.86 | 103 | 308 A | H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

3. Margin (dB) = Level(dBpV/m) — Limit Line(dBuV/m)
For Peak Limit @ 5925MHz:
1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
=55.45 (dBuV/m)

2. Margin (dB)

= Level(dBpyV/m) — Limit Line(dBuV/m)

= 55.45(dBuV/m) — 88.2(dBuV/m)

=-32.75(dB)

For Average Limit @ 5925MHz:
1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)

= 43.54(dBuV/m)

2. Margin (dB) = Level(dBpV/m) — Limit Line(dBuV/m)
=43.54 (dBuV/m) — 68.2(dBuVv/m)

=-24.66(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Appendix D. Radiated Spurious Emission Plots

Temperature : 20.1~23.1°C
Test Engineer : Michael Liu, Bank Lin and Lu Wen-Kai
Relative Humidity : 55~65%
TEL : 886-3-327-0868 Page Number : D1 of C91

FAX : 886-3-327-0855
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Band 5 - 5925~6425MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11a CHO01 5955MHz

3+4 Horizontal

Fundamental
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+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
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Condition + AV6_BE(UNIT)_6E 3m LE2CO4A18EN_220706 HORTZONTAL Condition AV6(UNIT)_6E 3m LE2CO4AI8EN_220706 HORIZONTAL
+RBW:1000.000KHz VBW:0.750KHZ SWT:Auto

RBW:1000.000KHz VBW:0.750KHz SWT:Auto

Avg.
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No. : FR2D0206-01J

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11a CHO01 5955MHz

3+4

Vertical

Fundamental
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RBW:1000.000KHz VBW:0.750KHz SWT:Auto

AV6(UNII)_6E 3m LE2CO4A18EN_220706 VERTICAL
RBW:1000.000KHz VBW:0.750KHz SWT:Auto
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WIFI

Band 5 5925~6425MHz Fundamental @ 3m

ANT

802.11a CH49 6195MHz

3+4

Horizontal

Vertical

Avg.
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WIFI Band 5 5925~6425MHz Fundamental @ 3m

ANT 802.11a CH93 6415MHz

3+4 Horizontal Vertical
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Avg.
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Band 5 5925~6425MHz
WIFI 802.11be EHT20 Full (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11be EHT20 Full CH01 5955MHz

3+4 Horizontal Fundamental
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TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D6 of C91



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01J

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11be EHT20 Full CHO1 5955MHz

3+4

Vertical

Fundamental

1 g

) Date: 2023.04.25

Avg.

RBW:1000.000KHz VBW:1800KHzZ SWT:Auto

1000) i 1000
“ w LW I
‘
PRIV T IO | Wrevseees
o —
Ww
—

Site :03CH22-HY Site. :03CH22-HY
Condition : PEAK_BE(UNII)_6E 3m LE2CO4A18EN_220706 VERTICAL Condition PEAK(UNII)_6E 3m LE2CO4A18EN_220706 VERTICAL

i e e D e, e
. ~—
s oo [
50.0f 1/// 50.0( e ———

—
i
//‘,—_.,_/

. o —
Site :03CH22-HY Site 03CH22-HY
Condition : AV6_BE(UNIT)_6E 3m LE2CO4A18EN_220706 VERTICAL Condition AV6(UNII)_6E 3m LE2CO4A18EN_220706 VERTICAL

RBW:1000.000KHz VBW:1.800KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

. D7 of C91



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01J

WIFI Band 5 5925~6425MHz Fundamental @ 3m
0
w LW j e W I
g -
500 P 500) A
00t 400) e
= i =
g
Site +03CH22-HY Site $03CH22-HY
Condition : PEAK(UNII)_6E 3m LE2CO4A18EN_220706 HORIZONTAL Condition PEAK(UNII)_6E 3m LE2CO4A18EN_220706 VERTICAL
RO O00SCO Ve 0000001 W ROMLCOa SO VER0000001: WAt
— J— i I
e
.
o T[] o S I ——. o 1l S I
py
400) e 400 e
300} 300] T
Site :03CH22-HY Site 03CH22-HY
Condition : AV6(UNIT)_6E 3m LE2CO4A18EN_220706 HORIZONTAL Condition AV6(UNII)_6E 3m LE2CO4A18EN_220706 VERTICAL
: RBW:1000.000KHz VBW:1.800KHz SWT:Auto RBW:1000.000KHz VBW:1.800KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D8 of C91



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01J

WIFI

Band 5 5925~6425MHz Fundamental @ 3m

ANT

802.11be EHT20 Full CH93 6415MHz

3+4

Horizontal

Vertical

Avg.

+ RBW:1000.000KHz VBW:1800KHz SWT:Auto

s0q
EIE Rl I e LWL I
wd |
500 R WNMWWM e 500/ s e e st e
L e s LY e S
2
Site :03CH22-HY Site 1 03CH22-HY
Condition : PEAK(UNII)_6E 3m LE2CO4A18EN_220706 HORIZONTAL Condition PEAK(UNII)_6E 3m LE2CO4A18EN_220706 VERTICAL
Ao 1000000k 2 VoW 3000000 W T RSO0 VoW 200000k Tkt
Peak
o R et P
204
o
o I el | | = B w T el B = I ——
s
400 S e 400) e
mw,f/’ N 300] e
Site :03CH22-HY Site 03CH22-HY
Condition : AV6(UNIT)_6E 3m LE2CO4A18EN_220706 HORIZONTAL Condition AV6(UNII)_6E 3m LE2CO4A18EN_220706 VERTICAL

RBW:1000.000KHz VBW:1800KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D9 of C91



ssasroncas. FCC RADIO TEST REPORT Report No. : FR2D0206-01J

Band 5 5925~6425MHz
WIFI 802.11be EHT40 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11be EHT40 Full CH03 5965MHz

3+4 Horizontal Fundamental

1 @BuVim)

bate:2073.04.28 J v Date: 20230426
130 1300
1209 1200
10 0
100 1 100
%00 s0q) peaun 6t
et R e "
700 IR 700
a0l onq)
i 0 TP Y ol 20 I D b
P
100 104 [
e—
200 300
200 200)
10 100
7 £ w70 So50. w10 B Eoa Y 000 7000, 3000 000, Sa00. oo 7200
requency () requency (M)
Site :03CH22-HY Site. 03CH22-HY
Condition : PEAK_BE(UNIT)_6E 3m LE2CO4A18EN_220706 HORIZONTAL Condition : PEAK(UNIT)_6E 3m LE2CO4A18EN_220706 HORIZONTAL
 RBW-1000.000KHz VBW:3000000KHz SWT:Auto RBW:000.000KHz VBW:3000.000KHz SWT:Auto
J By bat: 2023.04.28 o g vate 20230426
1300 1300
1209 1200
10g 10
1000

909 900
800) s00)
709 700) Ava(uN e/

o e ad 1] al
500 ‘/—/"/ s00) —
400) e 400 e e B I
30,0 30,0/ rh/ —
2
- oy i
:03CH22-HY 03CH22-HY
Condition : AV6_BE(UNIT)_6E 3m LE2CO4A18EN_220706 HORIZONTAL Condition AV6(UNIT)_6E 3m LE2CO4A18EN_220706 HORIZONTAL

+ RBW:1000.000KHzZ VBW:0.820KHz SWT:Auto RBW:1000.000KHz VBW:0.820KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D10 of C91
FAX : 886-3-327-0855



ssasroncas. FCC RADIO TEST REPORT

Report No. : FR2D0206-01J

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11be EHT40 Full CHO03 5965MHz

3+4

Vertical

Fundam

ental

A (@Buvim) Date: 2023.04.25

Sondatih
909
800 :
700 o

o M
50,0ttt ot

el (dBuvim)

Date: 20230426

N el A R B

PEAK(UNI.5E

Avg.

+ RBW:1000.000KHz VBW:0.820KHz SWT:Auto

60|
oo
i it | et
500 re——
400) 400 SIIOVAN Ca
(R
300 300
200) 20|
100 100)
25 £ ED %90 D 5030, 050 5985 00 7000 3000 000 5000 5000 72
Freauency (WHz) Frequency (WH)
site :03CH22-HY site $03CH22-HY
Condition + PEAK_BE(UNTT)_GE 3m LE2CO4AIBEN_220706 VERTICAL Condition PEAK(UNIT)_GE 3m LE2CO4AI8EN_220706 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A @Buvim) Date:2023.04.26 eve @Buvim) Dater 20230426
1300 1300)
1200 1200)
y 1109
1009 1000
s00 00|
800 800
700 700 v e/
w : ad [ -
500 — 500
e B N e
09 400 s
o
300 300
200) 20|
100 100]
25 ED ED 5650 I 503, Ea 0 7000 3000 000, 5000 5000 7
Frequency (WHz) Frequency (WHz)
site $03CH22-HY site 03CH22-HY
Condition + AV6_BE(UNTT)_GE 3m LE2CO4AIBEN_220706 VERTICAL Condition AV6(UNIT)_GE 3m LE2CO4AI8EN_220706 VERTICAL

RBW:1000.000KHz VBW:0.820KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01J

WIFI

Band 5 5925~6425MHz Fundamental @ 3m

ANT

802.11be EHT40 Full CH51 6205MHz

3+4

Horizontal

Vertical

Avg.

s0q

EIE Rl I e LWL I

- ORI T—er [ " s

! L od -
400 M‘M - 40, DMMWW
o

2

Site :03CH22-HY Site 1 03CH22-HY

Condition : PEAK(UNII)_6E 3m LE2CO4A18EN_220706 HORIZONTAL Condition PEAK(UNII)_6E 3m LE2CO4A18EN_220706 VERTICAL

Ao 1000000k 2 VoW 3000000 W T RSO0 VoW 200000k Tkt
Peak
R et P

204

o

wi LI I ——mt wa [ I —H

509 S
L B —————-
300 300
Site :03CH22-HY Site 03CH22-HY
Condition : AV6(UNIT)_6E 3m LE2CO4A18EN_220706 HORIZONTAL Condition AV6(UNII)_6E 3m LE2CO4A18EN_220706 VERTICAL

: RBW:1000.000KHz VBW:0.820KHz SWT:Auto

RBW:1000.000KHz VBW:0.820KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D12 of C91



ssasroncas. FCC RADIO TEST REPORT Report No. : FR2D0206-01J

WIFI Band 5 5925~6425MHz Fundamental @ 3m

0

w LW j e W I

g n

50| e 500] e

RIPPINVESG M"’“’WM

A0 ara A et

g

Site :03CH22-HY Site. :03CH22-HY

Condition : PEAK(UNII)_6E 3m LE2CO4A18EN_220706 HORIZONTAL Condition PEAK(UNII)_6E 3m LE2CO4A18EN_220706 VERTICAL

RO O00SCO Ve 0000001 W ROMLCOa SO VER0000001: WAt
— J— i I

e

.

wo LT e LTI T

w0 N - s | —
400) e 400 T e

300| 300
Site :03CH22-HY Site 03CH22-HY
Condition : AV6(UNIT)_6E 3m LE2CO4A18EN_220706 HORIZONTAL Condition AV6(UNII)_6E 3m LE2CO4A18EN_220706 VERTICAL

: RBW:1000.000KHz VBW:0.820KHz SWT:Auto RBW:1000.000KHz VBW:0.820KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D13 of C91



ssasroncas. FCC RADIO TEST REPORT Report No. : FR2D0206-01J

Band 5 5925~6425MHz
WIFI 802.11be EHT80 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11be EHT80 Full CH07 5985MHz

3+4 Horizontal

1 (@BuVim)

Fundamental

Date: 20230426

) @BV Date: 2023.04.26

1000) O 1000
900 90| pEAKUNI 6
800)

e S = B el i S B

s00) et s00) "
sogpmvdbed s00] P
SR r—

400) 00t

300 300]

200) 200)

109 100

785 5810, 5630, 5850, 5070, 5090, 5910. 5930, 5950, 5970, 5990. 6010, 6030, 6050, 6070, 6105 000 2000, 300, 4000, 5000, 5000. 7200
Frequency (Miz) Frequency (Miz)
site +03CH22-HY Site 03CH22-HY
Condition +PEAK_BE(UNIT)_6E 3m LE2C04A18EN_220706 HORIZONTAL Condition + PEAK(UNII)_6E 3m LE2CO4AI8EN_220706 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak

A (@BuVim) Date: 20230426 el (4B Date: 20230426
1300) 1300
1200) 1200
110, 00|
1000)

\ Ava(uN e/

| A T o R e | || S

BEPNN
400 S
P —
300 300]
200) 200)
109 100
785 5810, 5630, 5850, 5870, 5890, 5910, 5930, 5950, 5970, 5990 6010. 6030, 6050, 6070, 6105 000 2000, 300, 4000, 5000, 5000. 7200
Frequency (MHz) Frequency (MHz)
+03CH22-HY Site 03CHZ2-HY
Condition + AV6_BE(UNII)_6E 3m LE2CO4A18EN_220706 HORIZONTAL Condition AV6(UNII)_6E 3m LE2CO4AI8EN_220706 HORIZONTAL
+ RBW:1000.000KHzZ VBW:1.600KHzZ SWT:Auto

RBW:1000.000KHz VBW:1.600KHzZ SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D14 of C91
FAX : 886-3-327-0855



ssasroncas. FCC RADIO TEST REPORT

Report No. : FR2D0206-01J

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11be EHT80 Full CHO7 5985MHz

3+4

Vertical

Fundamental

Avg.

) (@wuvimy Date:2025.04.26 o aBavim) Dote: 20230426
1300 1300
1200 1200
1100 100 .
1000 1000
a09) a0 peaKium 5t
) | S W I
700) ! Wi, 704
it
500 WM’ 602 .
S0.0jarptr et i) 500 MMMWM
400) 400 b
|
300 204
200 209
100 100
765 5510, 5930 5350, 5870, 5990, 5970, 5030 5950 5070, 5000, GO0, G030, GO0 6070, 6105 300 7000 ET 000 ED T 7
Froauency (Wz) frequency (WHz)
Site :03CH22-HY Site. :03CH22-HY
Condition : PEAK_BE(UNIT)_6E 3m LE2CO4A18EN_220706 VERTICAL Condition PEAK(UNII)_6E 3m LE2C04A18EN_220706 VERTICAL
+ RBW-1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) (@wuvim) Date:2025.04.26 evel aBuvim) Dater 20230426
1300 1300
1200 1200
1100 o]
1000 1000
a0 S 509
800) 800] l
700 709 ——
I - e T
500 . - 500) S ——
N et sl . e
100 400 1
300 300
200 204
100 100
785 5610, 5330, 5650, 5670, 5990, 970, 5030 5950 5070 5090 G010, 603 600 6070, 605 00 7000 D 000 ED D 7
reauency (WHz) Frequency (WHz)
Site :03CH22-HY Site 03CH22-HY
Condition : AV6_BE(UNIT)_6E 3m LE2CO4A18EN_220706 VERTICAL Condition AAV6(UNIT)_6E 3m LE2CO4A18EN_220706 VERTICAL
: RBW:1000.000KHz VBW:1.600KHz SWT:Auto

RBW:1000.000KHz VBW:1600KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D15 of C91



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01J

WIFI

Band 5 5925~6425MHz Fundamental @ 3m

ANT

802.11be EHT80 Full CH55 6225MHz

3+4

Horizontal

Ve

rtical

Avg.

+ RBW:1000.000KHz VBW:1600KHzZ SWT:Auto

. 1
ST s ] oH N e e —
— -
50.0| MM S S 50.0| W»’W
WJ 40| MW
e —— +
Site :03CH22-HY Site 1 03CH22-HY
Condition : PEAK(UNII)_6E 3m LE2CO4A18EN_220706 HORIZONTAL Condition PEAK(UNIT)_6E 3m LE2CO4A18EN_220706 VERTICAL
R o o R e
o 1 e e T o [ |
i\ —
== =
in —
P e
— S —
Site :03CH22-HY Site 03CH22-HY
Condition : AV6(UNIT)_6E 3m LE2CO4A18EN_220706 HORIZONTAL Condition 'AVG(UNII)_6E 3m LE2CO4A18EN_220706 VERTICAL

RBW:1000.000KHz VBW:1600KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D16 of C91



SPORTON LAB.

FCC RADIO TEST REPORT

Report N

o.: FR2D0206-01J

WIFI Band 5 5925~6425MHz Fundamental @ 3m

oo

100.0| 100.0{ K

w LW j e W I

s -

o~ ) e

by R —— R R g

[ Rws Ll o

s

Site :03CH22-HY Site. :03CH22-HY

Condition : PEAK(UNII)_6E 3m LE2CO4A18EN_220706 HORIZONTAL Condition PEAK(UNII)_6E 3m LE2CO4A18EN_220706 VERTICAL

RO O00SCO Ve 0000001 W ROW000006 4 Ve 300000085 SWT-Auto
— J— i I

e

m

wo L T e L )

s00) — L 500 —Hh—=
40| e 400] e
300 300)
Site :03CH22-HY Site 03CH22-HY
Condition : AV6(UNIT)_6E 3m LE2CO4A18EN_220706 HORIZONTAL Condition AV6(UNII)_6E 3m LE2CO4A18EN_220706 VERTICAL

: RBW:1000.000KHz VBW:1.600KHz SWT:Auto RBW:1000.000KHz VBW:1.600KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D17 of C91



ssasroncas. FCC RADIO TEST REPORT Report No. : FR2D0206-01J

Band 5 5925~6425MHz
WIFI 802.11be EHT160 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11be EHT160 Full CH15 6025MHz

3+4 Horizontal Fundamental

1 (@BuVim)

Date: 2023.04.26 A dBuvi Date: 2023.04.26
1300 1300
1200 1200
1100 o
1009 SR AR 1004)
900 904
|

pEAKUNI 6

EEMWMWMM‘M o it matiRSin RESEIEE

50.0 50.0| M BPIER,

300]
200) 200)
109 100
785 5810, 5630, 5850, 5070, 5090, 5910, 5930, 5950, 5970, 5990. 6010, 6030, 6050. 6070, 6105 000 2000, 300, 4000, 5000, 5000. 7200
Frequency (Miz) Frequency (Miz)
site +03CH22-HY Site 03CH22-HY
Condition +PEAK_BE(UNIT)_6E 3m LE2C04A18EN_220706 HORIZONTAL Condition + PEAK(UNII)_6E 3m LE2CO4AI8EN_220706 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
A (@BuVim) Date: 20230426 el (4B Date: 20230426
1300) 1300
1200) 1200
110, 00|
1000)

%00 - 504

a0 504

70.0f 700 AVG(UNI)_GE
00l e

wf mwl j' —

s00]
400) 400
e
300 300]
200) 200)
109 100
785 5810, 5630, 5850, 5870, 5890, 5910, 5930, 5950, 5970, 5990 6010. 6030, 6050, 6070, 6105 000 2000, 300, 4000, 5000, 5000. 7200
Frequency (MHz) Frequency (MHz)
+03CH22-HY 03CHZ2-HY
Condition + AV6_BE(UNII)_6E 3m LE2CO4A18EN_220706 HORIZONTAL Condition AV6(UNII)_6E 3m LE2CO4AI8EN_220706 HORIZONTAL

+ RBW:1000.000KHzZ VBW:1.600KHzZ SWT:Auto RBW:1000.000KHz VBW:1.600KHzZ SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D18 of C91



SPORTON LAB.

FCC RADIO TEST REPORT

Report N

o.: FR2D0206-01J

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11be EHT160 Full CH15 6025MHz

3+4

Vertical

Fundamental

1 (g

) Date: 2023.04.27

Avg.

iy e 20250427
1300 1300
1200 1200
o o)
100.0| s P 100.0{ 1
w00 i, w0 —
) < S W I
s MMMW\JW 509 4
s i [r———"
500 500 N E——
Mm»«w"
ad ad o
f
300 509
204 209
100 100
755 SoTo. 5650 595 5670 500 0. 59% FoA0 5970 TR G070 Wi 6050 60785105 %0 D D £ 06 7
Feaeney e Freduencs i)
Site :03CH22-HY Site. :03CH22-HY
Condition : PEAK_BE(UNII)_6E 3m LE2CO4A18EN_220706 VERTICAL Condition PEAK(UNII)_6E 3m LE2CO4A18EN_220706 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto . RBW:1000.000KHz VBW:3000.000K+z SWT-Auto
o oo 20230827 et @saum) vate 20250427
1300 1300
1200 1200
o o)
1009 1000
%0 S N w0
(f“ | Fi
700) } oy U] avowun ]
o o] wd L[] f H M\
SV And
s00) gt s00) e
B I
ad and -
T
300 300
204 20
109 100
755 570, Sas6 5950 SaTa, 59%. 5N 59%. FERG 970, FERG 6070 GGSG 6050 6070, 5105 oo %o o o 5o o 7
Freatencs e reduencs )
Site :03CH22-HY Site 03CH22-HY
Condition : AV6_BE(UNIT)_6E 3m LE2CO4A18EN_220706 VERTICAL Condition AV6(UNII)_6E 3m LE2CO4A18EN_220706 VERTICAL
: RBW:1000.000KHz VBW:1.600KHz SWT:Auto

RBW:1000.000KHz VBW:1600KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D19 of C91



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01J

WIFI

Band 5 5925~6425MHz Fundamental @ 3m

ANT

802.11be EHT160 Full CH47 6185MHz

3+4

Horizontal

Vertical

A (@Buvim)

Date: 2023-04.27

Avg.

s UL L g

400 e
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200)

100

000 2000. 3000, 300, 600, 7200

Frequency (MHz)

Site :03CH22-HY

Condition

+ AV6(UNIT)_6E 3m LE2CO4A18EN_220706 HORTZONTAL
+ RBW:1000.000KHz VBW:1600KHzZ SWT:Auto

el (@Buvim) Date: 2023.04.27
1300 1300
1200 1200
1109 o)
1
1000 1000 !
900 PEAKUNI GE 900 PEAK(UNI.GE
BTN ERljaEe I S W I
700 700
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500) O L 500 /,AWMWM
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000 700, 5000, 000 5000 7200 000 700 3000, 000 ETD 000, 72
Frequency (MHz) Frequency (MHz)
site +03CH22-HY Site $03CH22-HY
Condition + PEAK(UNIT)_6E 3m LE2CO4AIBEN_220706 HORTZONTAL Condition PEAK(UNTT)_GE 3m LE2CO4AIBEN_220706 VERTICAL
+ RBW:1000.000KHz VBW:3000000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (¢Buvim) Date: 2023.04.27 evel (BuVim) Date: 2023.04.27
1300 1300
1200 1200
1109 o)
1000 1000
1 1
509 90
800 80
709 avsiunn g 700)
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Ao ot

f—H
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400 e I R
300]
Site 03CH22-HY
Condition AV6(UNII)_6E 3m LE2CO4A18EN_220706 VERTICAL

RBW:1000.000KHz VBW:1600KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D20 of C91



ssasroncas. FCC RADIO TEST REPORT

Report No. : FR2D0206-01J

WIFI Band 5 5925~6425MHz Fundamental @ 3m

ANT 802.11be EHT160 Full CH79 6345MHz

3+4 Horizontal Vertical

90, Jeawunn_oc|

A (@Buvim) Date: 2023.04.27 el (dBuvim) Date: 2023.04.27
1300) 1300
1200) 1200
1109 0|
4
1000)

s TR ST

Avg.

I
500 WMMMWM 500] b I A
ittt
OOt L et
Site :03CH22-HY Site. :03CH22-HY
Condition : PEAK(UNIT)_6E 3m LE2CO4A18EN_220706 HORIZONTAL Condition PEAK(UNII)_6E 3m LE2C04A18EN_220706 VERTICAL
S snemm B
1
90.0 90.0/ 1
w0 L wd
o TN L [ [ =N 1Tl iy s Iy Aat
: i i
= [l =t
300 300
Site :03CH22-HY Site 03CH22-HY
Condition + AV6(UNIT)_6E 3m LE2CO4A18EN_220706 HORIZONTAL Condition AAV6(UNIT)_6E 3m LE2CO4A18EN_220706 VERTICAL
: RBW:1000.000KHz VBW:1.600KHz SWT:Auto RBW:1000.000KHz VBW:1.600KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D21 of C91



ssasroncas. FCC RADIO TEST REPORT Report No. : FR2D0206-01J

Band 5 - 5925~6425MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 5 5925~6425MHz Harmonic @ 3m
ANT 802.11a CHO1 5955MHz

3+4 Horizontal Vertical

S e Sl s B e s

n o

pelli T e w0 TS el

500 | s0.0) — faraan ]
P VO S Y I N PR P N YL

ot e e o S
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e e )
Site :03CH22-HY Site. :03CH22-HY
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WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11be EHT80 Full CH87 6385MHz

3+4 Horizontal Vertical
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WIFI

Band 5 5925~6425MHz Harmonic @ 3m
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ssasroncas. FCC RADIO TEST REPORT Report No

. : FR2D0206-01J

Band 5 5925~6425MHz
WIFI 802.11be EHT160 Full (Harmonic @ 3m)

WIFI

Band 5 5925~6425MHz Harmonic @ 3m
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802.11be EHT160 Full CH15 6025MHz

3+4

Horizontal Vertical

Peak

Avg.

Date: 20230425

oa

te: 2023.04-22

40.0| 40.0| e s
300 s00f
200 200
109 104

»loA[IPEITT LT |  fofle w1 o

a |
e s e

7200 10000.12000.14000.16000. 18000.20000.22000.24000.26000.28000. 3000032000, 34000.36000. 40000
Frequency (MHz)

Site 03CH22-HY Site £ 03CH22-HY
Condition +PEAK(UNIT)_GE 1m SHF_1223_220705 HORTZONTAL Condition +PEAK(UNII)_6E Im SHF_1223_220705 VERTICAL

200 10000.12000.14000.16000.18000.20000.22000.24000.26000.28000. 3000032000, 34000.36000. 40000
Frequency (MHz)

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D46 of C91
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Report No. : FR2D0206-01J

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11be EHT160 Full CH15 6025MHz
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WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11be EHT160 Full CH47 6185MHz
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FCC RADIO TEST REPORT

Report No. : FR2D0206-01J

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11be EHT160 Full CH47 6185MHz
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TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D49 of C91



ssasroncas. FCC RADIO TEST REPORT Report No. : FR2D0206-01J

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11be EHT160 Full CH79 6345MHz

3+4 Horizontal Vertical
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Report No. : FR2D0206-01J

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11be EHT160 Full CH79 6345MHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01J

Band 7 - 6525~6875MHz

WIFI 802.11a (Fundamental @ 3m)

WIFI

Band 7 6525~6875MHz Fundamental @ 3m
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WIFI Band 7 6525~6875MHz Fundamental @ 3m

ANT 802.11a CH149 6695MHz

3+4 Horizontal Vertical
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WIFI

Band 7 6525~6875MHz Fundamental @ 3m
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ssasroncas. FCC RADIO TEST REPORT Report No. : FR2D0206-01J

Band 7 6525~6875MHz
WIFI 802.11be EHT20 Full (Fundamental @ 3m)

WIFI Band 7 6525~6875MHz Fundamental @ 3m
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WIFI Band 7 6525~6875MHz Fundamental @ 3m

ANT 802.11be EHT20 Full CH149 6695MHz
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WIFI

Band 7 6525~6875MHz Fundamental @ 3m

ANT

802.11be EHT20 Full CH181 6855MHz
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Band 7 6525~6875MHz
WIFI 802.11be EHT40 Full (Fundamental @ 3m)

WIFI Band 7 6525~6875MHz Fundamental @ 3m
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WIFI

Band 7 6525~6875MHz Fundamental @ 3m
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802.11be EHT40 Full CH147 6685MHz
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Condition + AV6(UNIT)_6E 3m LE2CO4A18EN_220706 HORTZONTAL Condition

AV6(UNII)_6E 3m LE2CO4A18EN_220706 VERTICAL
RBW:1000.000KHz VBW:0.820KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01J

WIFI

Band 7 6525~6875MHz Fundamental @ 3m

ANT

802.11be EHT40 Full CH179 6845MHz

3+4 Horizontal

Vertical

1 (dBuVim)

Date: 2023.04.28

peaKu 6|

[N el S B

,
i
50.0{ B P e

) (@BuVim)

Date: 2023.04.28

pEAKUMY €

[l R

500 W.»«wwwwme k=

IV
400 e W/MW‘ 00| e
(RR———— P
by
o
Condition PEAK(UNII)_6E 3m LE2CO4A18EN_220706 HORIZONTAL Condition : PEAK(UNLI)_6E 3m LE2CO4A18EN_220706 VERTICAL
RGWIO000KH2 VBW-S000000KE 12 SWT-Aut0 REWI000000KH2 VEW-3000000 2 SWT-Auto
Peak
- R et s nzsonn
a00
o

1N Rl B g

.

+ RBW:1000.000KHz VBW:0.820KHz SWT:Auto

Avg.

_ [
40| T

30.0)

200)

100

000 2000. 3000, 300, 600, 7200
Frequency (MHz)

Site :03CH22-HY
Condition

+ AV6(UNIT)_6E 3m LE2CO4A18EN_220706 HORTZONTAL

avsiun oe|

i HHE P

.

e
404) e s
e

300

200)

100]

000 2000 3000 4000 5000. 5000, 7
Frequency (M)

Site 03CH22-HY
Condition

AV6(UNII)_6E 3m LE2CO4A18EN_220706 VERTICAL
RBW:1000.000KHz VBW:0.820KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssasroncas. FCC RADIO TEST REPORT Report No. : FR2D0206-01J

Band 7 6525~6875MHz
WIFI 802.11be EHT80 Full (Fundamental @ 3m)

WIFI Band 7 6525~6875MHz Fundamental @ 3m

ANT 802.11be EHT80 Full CH135 6625MHz

3+4 Horizontal Vertical

e

el e R ——— \ T aiin i) . —]

L -

500 bt 50| o WWW

400 R Bl e s

ey -
Condition : PEAK(UNII)_6E 3m LE2C04A18EN_220706 HORIZONTAL Condition  PEAK(UNII)_6E 3m LE2CO4A18EN_220706 VERTICAL
RRBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
—— F——

o

by

700 aun ee|

wi A R i mETH malie B m I ——] sl

50l e 504 ,/

400 S = 400 e
e i E—

00| 300t

200 200

100 100

000 2000, 3000, 000 500, G000, 7200 000 2000, 3000, 000, 5000, 000, 7200
Froquency (Wiz) Froquency (Miz)
+03CH22-HY 03CH22-HY

Condition + AV6(UNII)_6E 3m LE2C04AI8EN_220706 HORIZONTAL Condition AVG(UNLI)_6E 3m LE2COAAIBEN_220706 VERTICAL

+ RBW:1000.000KHz VBW:1.600KHzZ SWT:Auto RBW:1000.000KHz VBW:1.600KHzZ SWT:Auto

Avg.

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01J

WIFI Band 7 6525~6875MHz Fundamental @ 3m
i J—— coorm [

- ) I I _ oo i

1 ]| A [ el AN B .

T00[ 700

500 b 500] WMM”"MWW

40.0| 40.0| WW et e

R

-

m

Condition PEAK(UNIT)_6E 3m LE2CO4A18EN_220706 HORIZONTAL Condition : PEAK(UNIT)_6E 3m LE2CO4A18EN_220706 VERTICAL

AW 1000000 VoW 3000000 SWT-aro ROWO00000 VoW 3000000 1 SWT-Aie
— R i R

e

.

oI o I — o 1l S I

a0 I L
409 S e 40, e i e

309 S 300}
Site :03CH22-HY Site 03CH22-HY
Condition : AV6(UNIT)_6E 3m LE2CO4A18EN_220706 HORIZONTAL Condition AV6(UNII)_6E 3m LE2CO4A18EN_220706 VERTICAL

: RBW:1000.000KHz VBW:1.600KHz SWT:Auto RBW:1000.000KHz VBW:1.600KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssasroncas. FCC RADIO TEST REPORT Report No. : FR2D0206-01J

WIFI Band 7 6525~6875MHz Fundamental @ 3m
i J—— coorm [
- ) I I _ roslfo e
1 ]| A [ el AN B . \
T00[ 700
o — L
Ny s NERPRONTIT SRSt e
e S
N
m
Condition PEAK(UNIT)_6E 3m LE2CO4A18EN_220706 HORIZONTAL Condition : PEAK(UNIT)_6E 3m LE2CO4A18EN_220706 VERTICAL
AW 1000000 VoW 3000000 SWT-aro ROWO00000 VoW 3000000 1 SWT-Aie
R i R
e
.
o T[] o S I ——. o 1l S I
500) = s0.0) ==
400) e 00| e A
300 300
Site :03CH22-HY Site 03CH22-HY
Condition : AV6(UNIT)_6E 3m LE2CO4A18EN_220706 HORIZONTAL Condition AV6(UNII)_6E 3m LE2CO4A18EN_220706 VERTICAL
: RBW:1000.000KHz VBW:1.600KHz SWT:Auto RBW:1000.000KHz VBW:1.600KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssasroncas. FCC RADIO TEST REPORT

Report No

. : FR2D0206-01J

Band 7 6525~6875MHz
WIFI 802.11be EHT160 Full (Fundamental @ 3m)

WIFI

Band 7 6525~6875MHz Fundamental @ 3m

ANT

802.11be EHT160 Full CH143 6665MHz

3+4

Horizontal

Vertical

1 (@Buvim)

Date: 2023-04.25

Avg.

70.0/ .

s S t

JALNE

S ——

00| e

300 e

20

100

00 000, 3000, 000, £ w000, 7200
Froquency (WHz)
:03CH22-HY
Condition : AV6(UNIT)_6E 3m LE2CO4A18EN_220706 HORIZONTAL

+ RBW:1000.000KHz VBW:1.600KHzZ SWT:Auto

s

900) peakfliu e 90.| peapfipu oc.

wi LU —H oo LA UIT =Rt

d I by u

N SR ’ st gt
P B o——— o P oo
|t
ey pa =~
Condition : PEAK(UNII)_6E 3m LE2C04A18EN_220706 HORIZONTAL Condition : PEAK(UNII)_6E 3m LE2CO4A18EN_220706 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
oo I I

1nd
wd

s

JUJJ_UTLTH_I_F%IJ I

s00] L
400 —
309 e
200)
100
000 2000, 300, 4000, 5000, 5000. 7200
Frequency (MHz)
03CH22-HY
Condition AV6(UNII)_6E 3m LE2CO4AI8EN_220706 VERTICAL

RBW:1000.000KHz VBW:1.600KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssasroncas. FCC RADIO TEST REPORT Report No. : FR2D0206-01J

Band 7 - 6525~6875MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11a CH117 6535MHz

3+4 Horizontal Vertical

Date: 20230423

o 2023023
o T B s e e o e 5 e e
i 1 S 11 R B e e A
50.0/ T e | 50.0| o e e

O R P S P S L . U O R YO S oy
0
00

ooy i eovancy i

Site 03CH22-HY Site :03CH22-HY
Condition : PEAK(UNII)_6E 1m SHF_1223_220705 HORIZONTAL Condition : PEAK(UNII)_6E 1Im SHF_1223_220705 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssasroncas. FCC RADIO TEST REPORT

Report No. : FR2D0206-01J

WIFI

Band 7 6525~6875MHz Harmonic @ 3m

ANT

802.11a CH117 6535MHz

3+4

Horizontal

Vertical

1 @BuVim) Date: 2023.04.27

40G

Avg.

el (Buvim) Date: 2023.04.27
1300 1300
1200 1200
1100 o)
1000 1000
900 90
800 o0
700 704 —_
o 0 e e e e oSl i T L ek
A e I P——— ot e e DI P ———
400 400
300 304
200 200
109 100
200 800, 0000, 2000 74000, 6000 8000 200 8000, 0000 7200, 4000, 5000, 8000
Freauency (Miz) Froquency (Wiz)
site :03CH22-HY Site +03CH22-HY
7 . 2 G Condition AVG(UNIT)_6E 3m LE2CO4A18EN_220706 HORIZONTAL Condition : AVG(UNII)_6E 3m LE2CO4AI8EN_220706 VERTICAL
~
18G
Avg.
1 (6Buvim) Date:2023.04.24 A @Buvim) Date:2023.04.24
1300 1300
1200 1200
1100 o)
1000 1000
900 90
800 a0
700 704
500 s0.f
“w—— N R s
300 304
200 200
109 100
G400 36900 37300 37700 30100 3500 38900, 39300, 39700 40000 400 36900 37300 37700 30100 36500, 30900 38300, 39700, 40000
Froquency (MHz) Froquency (Miz)
site :03CH22-HY site +03CH22-HY
3 6 . 4G Condition : AV6(UNIT)_6E Im SHF_1223_220705 HORIZONTAL Condition

* AV6(UNIT)_6E Im SHF_1223_220705 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssasroncas. FCC RADIO TEST REPORT Report No. : FR2D0206-01J

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11a CH149 6695MHz

3+4 Horizontal Vertical

SR e 1 1 N 1
o iy i T e
500/ = R 500/
D I D P IS IS SIS VR PR D~y
-
Freq y (MHz) Frequency (MHz)
Condition PEAK(UNII)_6E 1m SHF_1223_220705 HORIZONTAL Condition : PEAK(UNIT)_6E Im SHF_1223_220705 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868 Page Number : D67 of C91
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01J

WIFI

Band 7 6525~6875MHz Harmonic @ 3m

ANT

802.11a CH149 6695MHz

3+4

Horizontal

Vertical

1 @BuVim) Date: 2023.04.27

40G
Avg.

ot amavmy bate 30427
1300 1300
1200 1200
1100 109
1000 1000
s0d %00
o0 500
7o 700 S -
I EE i I e I — e — IS s —
S00] e o = S0 |
wd b — —— —
300 300
00 204
109 100
D o0 200 o oo o0 o0 oo oo 200, o, oo o0
Freauoncy (i) a——
site -03cHz22-HY site <03cHz2-HY
7 . 2 G Condition AVG(UNIT)_6E 3m LE2CO4A18EN_220706 HORIZONTAL Condition : AVG(UNII)_6E 3m LE2CO4AI8EN_220706 VERTICAL
~
18G
Avg.
oot 20230424 1 cBuvim) oate: 20230024
1300 1300
1200 1200
g 109
1000 1000
a0 %00
s 500
7o 709
500 500
OO ] ) S G S U S (SRS SRS S e |
30 300
200 200
109 100
i Sesda 700, STIo6, Safdn 900 SusGn 3690035706, 40000 sioo o6, S S7ioo. Sefan S0 30, SESG0 36700, 40000
racuoncy i) Frsquency iz
site -03cHz2-HY site {03cHz2-HY
36.4G Condition: AVG(UNIT)_GE I SHF_1223_220705 HORIZONTAL Condition: AVG(UNLE)_6€ I SHF_1223_220705 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssasroncas. FCC RADIO TEST REPORT Report No. : FR2D0206-01J

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11a CH181 6855MHz

3+4 Horizontal Vertical

o T o N 5 e 1 8 1 R e e e 1
500/ = gt 500/ |
resetinrerss et AT NW‘_,VJ*”W
400) e Mk 00| s A st sar A
| - I e
Freq y (MHz) Frequency (MHz)
Condition PEAK(UNII)_6E 1m SHF_1223_220705 HORIZONTAL Condition : PEAK(UNIT)_6E Im SHF_1223_220705 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868 Page Number : D69 of C91
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ssasroncas. FCC RADIO TEST REPORT

Report No. : FR2D0206-01J

WIFI

Band 7 6525~6875MHz Harmonic @ 3m

ANT

802.11a CH181 6855MHz

3+4

Horizontal

Vertical

1 @BuVim) Date: 2023.04.27

40G
Avg.

ot amavmy bate 30427
1300 1300
1200 1200
1100 109
1000 1000
s0d %00
o0 500
7o 700 S -
R i I e I — e — IS s —
S0 e L 500 o
wd b ———— b —
300 300
00 204
109 100
D o0 200 o oo o0 o0 oo oo 200, o, oo o0
Freauoncy (i) a——
site -03cHz22-HY site <03cHz2-HY
7 . 2 G Condition AVG(UNIT)_6E 3m LE2CO4A18EN_220706 HORIZONTAL Condition : AVG(UNII)_6E 3m LE2CO4AI8EN_220706 VERTICAL
~
18G
Avg.
oot 20230424 1 cBuvim) oate: 20230024
1300 1300
1200 1200
g 109
1000 1000
a0 %00
s 500
7o 709
500 500
Py ——— SN R S N SR, P! 8 S S S N N S M SRS MR
30 300
200 200
109 100
i Sesda 700, STIo6, Safdn 900 SusGn 3690035706, 40000 sioo o6, S S7ioo. Sefan S0 30, SESG0 36700, 40000
racuoncy i) Frsquency iz
site -03cHz2-HY site {03cHz2-HY
36.4G Condition: AVG(UNIT)_GE I SHF_1223_220705 HORIZONTAL Condition: AVG(UNLE)_6€ I SHF_1223_220705 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssasroncas. FCC RADIO TEST REPORT Report No. : FR2D0206-01J

Band 7 6525~6875MHz
WIFI 802.11be EHT20 Full (Harmonic @ 3m)

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11be EHT20 Full CH117 6535MHz

3+4 Horizontal Vertical

Date: 20230424

Date: 2023.04.24

el S et et 11 I ok e
=Bl PR T T e ;;;;MTL,TEDJ_JUﬁ T ke

SIS SN P SO o i S SN DV ISS  PU O PV

7200 1000012000, 14000.16000. 18000.20000.22000.24000.26000.28000. 3000032000, 34000.36000. 40000
)

200 10000.12000.14000.16000.
Frequency (MHz)

00022000 24000.26000.28000.30000.32000.34000.36000, 40000
Frequency (MHz)
Site 03CH22-HY

Sit £ 03CH22-HY
Condition +PEAK(UNIT)_GE 1m SHF_1223_220705 HORTZONTAL

ite
Condition +PEAK(UNII)_6E Im SHF_1223_220705 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01J

WIFI

Band 7 6525~6875MHz Harmonic @ 3m

ANT

802.11be EHT20 Full CH117 6535MHz

3+4

Horizontal

Vertical

40G
Avg.

) (6Buvim) Date: 2023.04.27 el (@Buvim) Date: 2023.04.27
1300 1300
1200 1200
1100 o)
1000 1000
900 90
800 o0
700 704 —
o 0 e e e e oSl i T L ek
500 500 [ S —
ws e e e
300 304
200 200
109 100
200 800, 0000, 2000 74000, 6000 8000 200 8000, 0000 7200, 4000, 5000, 8000
Freauency (Miz) Froquency (Wiz)
site :03CH22-HY Site +03CH22-HY
7 . 2 G Condition AVG(UNIT)_6E 3m LE2CO4A18EN_220706 HORIZONTAL Condition : AVG(UNII)_6E 3m LE2CO4AI8EN_220706 VERTICAL
~
18G
Avg.
1 (6Buvim) Date:2023.04.24 el (@Buvim) Date: 2023.04.24
1300 1300
1200 1200
1100 0|
1000 1000
900 90
800 a0
700 704
500 S0
“w——t owe—
300 304
200 200
109 100
G400 36900 37300 37700 30100 3500 38900, 39300, 39700 40000 G400 36900 7300 37700 3600 36500 38900 38300, 39700 40000
Froquency (MHz) Froquency (Miz)
site :03CH22-HY Site +03CH22-HY
3 6 . 4G Condition : AV6(UNIT)_6E Im SHF_1223_220705 HORIZONTAL Condition : AVG(UNIT)_6E Im SHF_1223_220705 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11be EHT20 Full CH149 6695MHz

3+4 Horizontal Vertical

Date: 2023.04.2¢ el (Buvim) Date:2023.04.24
1300 30|

1200 1200

1100 o)

1000 1000

900 90

wif|[II o wal{[[] b
700 8 704

T W e e 1 8 ke B
500 = S 50| s

S L
bt S e

00 RN 09

300 1 304

200 200

109 100

200 78000.20000.22000 2400 3400036000 40000 7200 10000.12000.14000.16000.18000.20000.220 i 0000
Frequency (WHz) Frequency (Wiz)

site :03CH22-HY Site +03CH22-HY
Condition PEAK(UNLI)_6E Im SHF_1223_220705 HORIZONTAL Condition + PEAK(UNII)_6E Im SHF_1223_220705 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01J

WIFI

Band 7 6525~6875MHz Harmonic @ 3m

ANT

802.11be EHT20 Full CH149 6695MHz

3+4

Horizontal

Vertical

1 @BuVim) Date: 2023.04.27

]
600) AVG(UN_BE |

el (dBuVim) Date: 2023.04.27

60.0]

1} AVG(UN) Lz

40G

Avg.

500 —— B 500} —
wd e —— wd ——
300 300
200 200
109 100
200 800, 0000, 2000 74000, 6000 8000 2008000 0000 72000, 4000, 6000, 8000
Frequency (Ha) Frequency (Miz)
site :03CH22-HY site +03CH22-HY
7 . 2 G Condition AVG(UNIT)_6E 3m LE2CO4A18EN_220706 HORIZONTAL Condition : AVG(UNII)_6E 3m LE2CO4A18EN_220706 VERTICAL
~
18G
Avg.
1 (6Buvim) Date:2023.04.24 A @Buvim) Date:2023.04.24
1300 1300
1200 1200
1100 o)
1000 1000
900 90
800 a0
700 704
500 s0.f
“w——t oe—— ey
300 304
200 200
109 100
G400 36900 37300 37700 30100 3500 38900, 39300, 39700 40000 400 36900 37300 37700 30100 36500, 30900 38300, 39700, 40000
Froquency (MHz) Froquency (Miz)
site :03CH22-HY site +03CH22-HY
3 6 . 4G Condition : AV6(UNIT)_6E Im SHF_1223_220705 HORIZONTAL Condition

* AV6(UNIT)_6E Im SHF_1223_220705 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssasroncas. FCC RADIO TEST REPORT Report No. : FR2D0206-01J

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11be EHT20 Full CH181 6855MHz

3+4 Horizontal Vertical

Dote: 2023.04.24 el GBuvim) Dote: 2023.04.24
1300 300]
1200 1200
1109 1100
1000 1000
900) 900
o w1 o T e e 1
700) 700
iyl el s o e e e 1
500 == 50| 2 e
400) e P R | 400| s e
300) 300
200) 20|
100 100
200 78000.20000.22000.2400 3400036000, 40000 7260 10000.12000.14000.16000. 8000 2000 000.24000,26000.26000,30000 32000, 34000 36008, 40000
Froquency (Miz) Frequency (iiz)
site +03CH22-HY site $03CH22-HY
Condition PEAK(UNIT)_6E Im SHF_1223_220705 HORIZONTAL Condition + PEAK(UNII)_6E Im SHF_1223_220705 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868 Page Number : D75 of C91
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01J

WIFI

Band 7 6525~6875MHz Harmonic @ 3m

ANT

802.11be EHT20 Full CH181 6855MHz

3+4

Horizontal

Vertical

1 0B

» Date: 2023.04.27

el (dBuvim)

36.4G

40G
Avg.

Site
Condition

:03CH22-HY
+ AVG(UNIT)_6E Im SHF_1223_220705 HORIZONTAL

[——
00
s
]
SIS ! w2 LA
| — I——.s
-
o
Site :03CH22-HY Site. 03CH22-HY
7 .2 G Condition 2 AVG6(UNIT)_6E 3m LE2CO4A18EN_220706 HORIZONTAL Condition : AV6(UNIT)_6E 3m LE2CO4A18EN_220706 VERTICAL
~
18G
Avg.
| e | e
o
O O O O O o o O O O g B o
m
E-

Frequency (Miz)
Site $03CH22-HY
Condition + AVG(UNIT)_6E Im SHF_1223_220705 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Band 7 6525~6875MHz
WIFI 802.11be EHT40 Full (Harmonic @ 3m)

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11be EHT40 Full CH123 6565MHz

3+4 Horizontal Vertical

Date: 20230424

Date: 2023.04.24

I R o110 5 e e
mald) % e TV T Wl

509 j
e

I RPN S ol

7200 1000012000, 14000.16000. 18000.20000.22000.24000.26000.28000. 3000032000, 34000.36000. 40000
)

7200 10000.12000.14000.16000.18000.20000.22000.24000.26000.26000. 3000032000 34000.36000. _ 40000
Frequency (MHz) Frequency (MHz)

Site 03CH22-HY Site £ 03CH22-HY

Condition +PEAK(UNIT)_GE 1m SHF_1223_220705 HORTZONTAL Condition +PEAK(UNII)_6E Im SHF_1223_220705 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
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ssasroncas. FCC RADIO TEST REPORT

Report No. : FR2D0206-01J

WIFI

Band 7 6525~6875MHz Harmonic @ 3m

ANT

802.11be EHT40 Full CH123 6565MHz

3+4

Horizontal

Vertical

40G
Avg.

) (6Buvim) Date: 2023.04.27 A @Buvim) Date: 2023-04.27
1300 1300
1200 1200
1100 o
1000 1000
900 904
800 w0
700 704 —
w1 — R — —
400 = 40
300 304
200 200
109 100
200 800, 0000, 2000 Ta000. 76000, 8000 7200 8000 0000 72000, oo, 600, 8000
Freauency (MHz) Froquency (Miz)
site :03CH22-HY Site +03CH22-HY
7 . 2 G Condition AVG(UNIT)_6E 3m LE2CO4A18EN_220706 HORTZONTAL Condition : AVG(UNIT)_6E 3m LE2CO4A18EN_220706 VERTICAL
~
18G
Avg.
1 (6Buvim) Date:2023.04.24 el (@Buvim) Date: 2023.04.24
1300 1300
1200 1200
1100 0|
1000 1000
900 90
800 a0
700 704
500 S0
“w——t oe— ey
300 304
200 200
109 100
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WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11be EHT40 Full CH147 6685MHz

3+4 Horizontal Vertical
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WIFI
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WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11be EHT40 Full CH179 6845MHz

3+4 Horizontal Vertical
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WIFI Band 7 6525~6875MHz Harmonic @ 3m
ANT 802.11be EHT40 Full CH179 6845MHz
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Band 7 6525~6875MHz
WIFI 802.11be EHT80 Full (Harmonic @ 3m)

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11be EHT80 Full CH135 6625MHz
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WIFI Band 7 6525~6875MHz Harmonic @ 3m
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WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11be EHT80 Full CH151 6705MHz

3+4 Horizontal Vertical
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WIFI
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WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11be EHT80 Full CH167 6785MHz
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WIFI Band 7 6525~6875MHz Harmonic @ 3m
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Band 7 6525~6875MHz
WIFI 802.11be EHT160 Full (Harmonic @ 3m)

WIFI Band 7 6525~6875MHz Harmonic @ 3m
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3+4 Horizontal Vertical

Date: 20230425

Date: 20230425
1309 1300]
1209 1200
100 100
1009 100.0]
00 s0.0)
w11 - ol [] -
700 700
o0 Alc(\mu LL6E c00} A[Gkum\ X
500) t it 500 e
w09 T 0 Lottt
300) 300
200 200)
100) 100
/200 10000.12000.14000.16000.18000.20000.22000.24000.26000.26000. 30000.32000. 34000.36000. 40000 7200 10000.12000.14000.16000. 181 100.22000.24000.26000.26000.30000.57000.34000.36000. 40000
Frequency (MHz) Frequency (MHz)
Site 03CH22-HY Site +03CH22-HY
Condition + PEAK(UNII)_6E 1m SHF_1223_220705 HORIZONTAL Condition + PEAK(UNII)_6E 1m SHF_1223_220705 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D89 of C91



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01J

WIFI

Band 7 6525~6875MHz Harmonic @ 3m

ANT

802.11be EHT160 Full CH143 6665MHz

3+4

Horizontal

Vertical

1 @BuVim) Date: 2023.04.27

600 “AVG(ONI_BE|

]
Y e ———

el (dBuVim)

Date: 20230427

609) 1} AVG(UN) Lz
—

36.4G

40G
Avg.

Site
Condition

Frequency (MHz)
:03CH22-HY
+ AVG(UNIT)_6E Im SHF_1223_220705 HORIZONTAL

S0
wd e R
300 300
00 204
109 100
D o0 200 o oo o0 o0 oo oo 200, o, oo o0
Freauoncy (i) a——
site -03cHz22-HY site <03cHz2-HY
7 . 2 G Condition AVG(UNIT)_6E 3m LE2CO4A18EN_220706 HORIZONTAL Condition : AVG(UNII)_6E 3m LE2CO4AI8EN_220706 VERTICAL
~
18G
Avg.
e oot 20230425 o eBuvim) Date 20230425
1300 1200
1200 1200
g 109
1000 1000
a0 s00
s 500
7o 709
500 500
Py , e P! 8 N S ]
30 300
200 200
109 100
i Sesda 700, STIo6, Safdn 900 SusGn 3690035706, 40000

5400 36900, 37300.

Site :03CH22-HY
Condition

7700,

+ AVG(UNIT)_6E Im SHF_1223_220705 VERTICAL

36100, 38500 38900, 39300,
Frequency (Miz)

39700, 40000

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D90 of C91



ssasroncas. FCC RADIO TEST REPORT Report No. : FR2D0206-01J

Emission below 1GHz
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Appendix E. Duty Cycle Plots

<For Radiated Spurious Emission test>

Antenna Band CylzllJ;{%) T(us) 1/T(kHz) |VBW Setting
3+4 6GHz 802.11a 93.77 1430 0.70 750Hz
3+4 6GHz 802.11be EHT20 Full RU 85.24 566 1.77 1.8KHz
3+4 6GHz 802.11be EHT40 Full RU 92.56 1244 0.80 820Hz
3+4 6GHz 802.11be EHT80 Full RU 86.48 633 1.58 1.6KHz
3+4 6GHz 802.11be EHT160 Full RU 86.07 630 1.59 1.6KHz

MIMO <Ant. 3+4>
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Fixed
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1 dB 29
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6GHz 802.11be EHT160 Full RU
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<For Conducted test>
Duty
Antenna Band Cycle(%) T(us) Duty Factor(dB)

3+4 6GHz 802.11a for Ant 3 93.46 1430 0.29

3+4 6GHz 802.11a for Ant 4 93.46 1430 0.29

3+4 6GHz 802.11be EHT20 Full RU for Ant 3 85.07 570 0.70

3+4 6GHz 802.11be EHT20 Full RU for Ant 4 85.07 570 0.70

3+4 6GHz 802.11be EHT20 26 RU for Ant 3 88.83 835 0.51

3+4 6GHz 802.11be EHT20 26 RU for Ant 4 89.47 850 0.48

3+4 6GHz 802.11be EHT20 52 RU for Ant 3 88.57 775 0.53

3+4 6GHz 802.11be EHT20 52 RU for Ant 4 88.57 775 0.53

3+4 6GHz 802.11be EHT20 106 RU for Ant 3 87.97 695 0.56

3+4 6GHz 802.11be EHT20 106 RU for Ant 4 87.97 695 0.56

344 6GHz 802.11be EHT20 MRU 52T+26T70 for 94.65 1770 0.24
Ant 3

344 6GHz 802.11be EHT20 MRU 52T+26T70 for 94.65 1770 0.24
Ant 4

344 6GHz 802.11be EHT20 MRU 106T+26T82 91.23 1040 0.40
for Ant 3

344 6GHz 802.11be EHT20 MRU 106T+26T82 91.23 1040 0.40
for Ant 4

3+4 6GHz 802.11be EHT40 Full RU for Ant 3 91.79 1230 0.37

3+4 6GHz 802.11be EHT40 Full RU for Ant 4 91.79 1230 0.37

3+4 6GHz 802.11be EHT80 Full RU for Ant 3 86.92 930 0.61

3+4 6GHz 802.11be EHT80 Full RU for Ant 4 86.92 930 0.61

344 6GHz 802.11be EHT80 Puncture 20RUS for 9296 1320 0.32
Ant 3

344 6GHz 802.11be EHT80 Puncture 20RU8 for 92.96 1320 0.32
Ant 4

3+4 6GHz 802.11be EHT160 Full RU for Ant 3 86.49 640 0.63

3+4 6GHz 802.11be EHT160 Full RU for Ant 4 86.49 640 0.63

344 6GHz 802.11be EHT160 Puncture 20RU128 8788 795 0.56
for Ant 3

344 6GHz 802.11be EHT160 Puncture 20RU128 8788 795 0.56
forAnt 4

344 6GHz 802.11be EHT160 Puncture 40RU192 89.19 825 0.50
for Ant 3

344 6GHz 802.11be EHT 160 Puncture 40RU192 89.19 825 0.50
for Ant 4
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MIMO <Ant. 3>

Spectrum ué? Spectrum ué?
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Type | Ref | Trc | X-value | Y-value | Funetion | Function Result | Type | Ref | Trc | X-value | Y-value | Funetion | Function Result |
ML 1 4.58 ms 21.22 dBm ML 1 4,99 ms 21.25 dBm
p2| M1 1 1.43 ms 138 dB p2| M1 1 570.0 ps 0.34 dB
D3 ML 1 1.53 ms 0.06 db D3 ML 1 670.0 ps 0.13 db
— —
[ il Ready PR AL i Ready CECEEEEEEN ] )
802.11be EHT20 26 RU 802.11be EHT20 52 RU
Spectrum ZI|| spectrum =
RefLevel 30.00 dBm  Offset 27.00 dB @ RBW 10 MHz RefLevel 30.00 dém  Offset 27.00 dB w RBW 10 MHz
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Type | Ref | Trc | X-value | Y-valug |__Function__| Function Result | Type | Ref | Trc | X-value | Y-valug |__Function__| Function Result |
ML 1 1.42 ms -1.82 dbm ML 1 1.168 ms 2.24 dBm
p2| M1 1 8350 ps 5.76 dB p2| M1 1 775.0 ps .76 dB
D3 ML 1 940.0 ps 0.08 db D3 ML 1 875.0 ps 0.33 dB
L I J L I J
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802.11be EHT20 106 RU

802.11be EHT20 MRU 52T+26T70

Spectrum ZI|| spectrum =
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Type | Ref | Trc | X-value | Y-value | Funetion | Function Result | Type | Ref | Trc | X-value | Y-value | Funetion | Function Result |
ML 1 1.825 ms 5.50 dBm ML 1 362 ms 7.88 dém
p2| ML 1 695.0 ps 2.62 dB p2| ML 1 177 ms 6.34 dB
D3 ML 1 790.0 ps 0.15 db D3 ML 1 1.87 ms 0.03 db
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ML 1 3.20 ms 5.95 dBm ML 1 3,76 ms 20.05 dém
p2| M1 1 1.04 ms 5.95 dB p2| M1 1 1.23 ms -1.04 dB
D3 ML 1 1.14 ms -0.11 dB D3 ML 1 1.34 ms -1.24 dB
—
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